36389

SPECS 36202-




HOW TO EIND PART NUMBERS

COMPOSITE EXPLODED VIEW 1. Turn the page of the parts manual 1o the

"Composite Exploded View." Notice the T
o boxed groupings identified by their function P
Aepr . along with a corresponding number. The
-?f:‘ group function and number applies to all en-

gine models.
For example:

Function’

arpup &
CAMEHAT g
»vaLvEs

2. Now turn to the pages Itled ”Spec:flcatlon

__ SPECFIOATION KUMBER INOEX: ‘Number Index.” When scanning these pages; i
" Al B . you ‘Il notice; '
::....E g g § 5 H % % § : A‘ Page Numbers indexing where Group_ Parts
B HEHERS _I_usted {for Group 1 the listing beg i
| _~lelrfFaslataleaiz|aon ¥
%‘“ 1] %ﬁ " : : 1 _s'."

aur v b] 3620

Skpdy 16 |39 —

A “ ”_‘ 4R . - £3 .

il ol A S :

rndl 8 Y O by i B I = éLocate your spec:frcatton number in the: flrSt

dum €01 4.2 : ri{ia]e: ba :

ol R 3 ?‘: o (=TT T L column GO across: the page to. the_' GI'OUD
=t o S B o A PR b b b L IS Kb | ' _g.-Number coiumn for your: part Jot dow j'the
R e e TR Variation Number found:in. that column._-_-- For

mn e Tl e ol Sl S our example {spec, 36202), the vanatlon

EaNROEARAND NN GRER SR number under Group 1 is "6”. :

g gz s _ll M|e B |4 12 |se3 WP als fa

RTINS0 & pr win|s M |2 |Ese $ 3T IEF |2

i |4 7 wiu|e &F |654|2 |37 18 _7 EE |0

JuN . |38 a0 Jsa | 4] |35 | |28 Wik j1o

3 Keider Qe Par) BEEes er Mindpoce, e
1 & PVeCAt 1oL BrPD. o U e akts TR,




S
y

HOW TO FIND PART NUMBERS

Ksg2

Group 1
AlR INTAKE

Note: For adaitional Alr |Mll1-l SDPOnNIN,
uee page

index  Dasariplion
BumBds  Varlaon Namber

Part baddx  Digorplien
Numbae | Numbar Varaoes umosr

Part
Humbar

1 Hur, 1410

5,8.17,32,53,47.42,81,57, 50,3085,
X

. (Unm“m S1bdareg|
CT R

Cavar, alr
§,8,17,57.42,51,57,60,500.
347,

Bament;
LTl ST SRR, 87, 50,808,507
§ - Sorww; LM, 10-23 K 107 [

B617.52, 50,48 AL 57,580,801,

$03.404,307. 108
1 Borew, F.HLM, 10-31 v Ara- 1

XTH-T 510

L Ibll’»f
B.40.17.32.42,61.52, 84,453,
50T, h08

[ CGauist, air MIIM
5.5.1?.”.H.ll.ﬂ.li.l?-ll.”.ﬂ

ml
{

..u..q.-.

ﬂl....

llm afore nul m R

naducas § [gty. 41.949,41)
B.8,47.32,33, 41 42,61,57.54.30
u.u:.w.ms.w Lo X

lbow

aman

4 Berww. sil-tapping $0-38 x 74" ()
{Use before siddl na. 11002740)

X7

amnn

roe:

aATHN

2 Cover, alr cleaner

5.8,17,32,42,

506,507,508

51,57,58,503

277142

K58z,

{ Locate the SrQing SpECTiCAtoN NumBet in th 08 Dele-r sauet tha pars AumBer of Ui

rmrmﬂhw uuw I 1he SEACENE COMIME .

KSI! ENQHE SPECIFICATIONS
Griginal
RAghre Englas
;Sgec  Peplscament  Cranicehar Raplas.
 Ma. £nine Ha, Snvecy Blask
o asze ane 2ATHN asu
;3 - L Tt T
e - daomedl . B
; 30 - T8 a8
oy - dmé g
08 0 e 415
- £ATM 14 30
sae e A1l gl
W - damhl BRI
amn - ELE-2 AL ama
] - fol dadrm
e 4311 A Az
s 35202" 8o amu
red - B 43H18 817 - 46id0s gl
sxnr - nre asnu L 480101 48520 1
E L - ABOH 1R a7 bl 48 014 OF s
M Fa] 48522 10 ] - amoues | anspd
el ANBI4BE  <GHTIN s - 13010 sz
Iz - e 8522 14 2 - ABOIA S ANERZ e
1 - ELETT BT Y ) T = aaen  dmma
e L) EL TR Y X1 s, M 73680 [Ty 3]
6 . 4BELAL 4RSI 1Y ] 2 Ao Wy
e FieH el sy mn - daatdcl AR AT 1%
e - I dsstzin o [awsr. . aBel astin
6208 802! 2o wszu [ wwm AMOMO A
B - d8ad dpsiz ELE 36341 Frel ) aiaen
wre - Aot es:  dAszan | 3t amer aee)  argEzw
Fr ] - oMo’ s Jnar 82 45 944 05 -
pree Ao anes 44522 3% ey EE] arssy a8z
wn LT Ao aszn Audes - b @
amms . e ANl M AudiE s
Ty eten 2risas @ s aeng g
wmr - 272604 Y anur o g
Eie) - aanier  ANEIT I 36348 - ABOMEBI  apliue
Ham suze! T asu I 002 AB0MO wazl
Huz - men apsiz 1 amsa akzh anbtass  apsny
s EEH ApOIAYY  AERIEIS anasz - s adnl wbdEzie
etad - 27838 a5 W 202! 43 QU A8 822 44
s s ez 3636 . aBhOl e 214
am IR i 2088 awdeol 23z
2azs3 - T a5 3368 A @iy
i - 2 A1 532 58 e deqen e
W1 - 2rTEH a8y e E1-14) asdnaer 42210
A - wheos dRR 36318 asamel @8I
3037 e ABOIGI1E 4B32LES 28460 4423023
1Baala Engina Al Ehort Bloakn (natude an susmhaul graket g1,

H

3. Go to the page for your Group (page 12} and
look at the illustrations to find the one most
similar {o the original part.

A. Each part in the illustration is identified with
an index number or letter. Use that identi-
fier to locate the part description in the
listing.

B. Find your "Variation Number”, from Step
2, immediately below the description.

C. The correct part number will be in the
column to the right of your variation
number,

For our example, the air cieaner cover that

_ looks like the original is index number 2.
Looking in the listing next to Index 2, we find
our Variation Number (8), is shown, so the
correct part number is 277142,

Special Features

Near the end of the Parts Manual Binder is a _sepa-
rate section devoted to repair options for major
damage. *Selection Guides” for sach model en-
gine give several different methods:of repairing
Kohler Engines . . . with the choice dependent on
shop facilities, costs, and allowab!e downtime of
the engine and/or equapment,

fererices for determin-

Seléction guides are easy

ing part numbers of Hepiadement Engines or Short

Blocks. They also list part numbers of crankshafts
installed in original engines.

Here is what you'll find:

A. Engine mode! is identified on each page for
easy reference;

B. Bold coiumn heads identify the various repow-
er options for every engine spec;

C. All cranshaft changes ré:'qh_in_jed for Replace-
ment Engines are flagged with "Yes;"

D. Replacement Engines and Short Blocks.




COMPOSITE EXPLODED VIEW

Group 1
AlR INTAKE

D

°8

J L
5

Ty

Group 2
BAFFLES & SHROUD

Group 4

CAMSHAFT = & - %
& VALVES 8 .
% 5 -

Group 7
CRANKCASE

_ Groi,:p 8
CRANKSHAFT

Group 9

Group 10
DIPSTICK

Group 3
BREATHER
& VENT

==
T

>

Group 5

 CARBURETOR

Group 11 . -
ELECTRIC START




COMPOSITE EXPLODED VIEW

Group 12 Group 13 Group 14
EXHAUST FLYWHEEL FUEL PUMP

Group 17 Group 18 Group 18
GOVERNOR ~IGNITION INSTRUMENT PANEL
ol

o

Group 21 : Group 22 Group 25 4
OIL PAN PISTON & ROD" © OlL. PUMP

Group 26 Group 29 Group 31 \
GEAR COVER : OIL FILTER [ HIGH TEMP.
\ £ cuTOUT
Group 32
OlL PRESS.
CUTOUT
A
\\q;, Bl Sy %




LN0QLND "$S3Hd IO

1NOLNO "dNEL HDIH

H3a8d o

H3AO0D HY2D

dWind Tio

god 7 Noisid

NVd Tio

TENVd LNIWNHLSNI

NOILLINDI

HONHINOD

dinnd Tand

AFEHMANE

1SNVHX3

1HV1S oMLoza|

ollsdia

QvarH HAANITAD

12VHENNVYHO

SPECIFICATION NUMBER INDEX

2SYOXMNVHD

HOLMTO

HOLIHNEEYD

SINTVA ¥ LIVHSWYD

INSA % HIHLYINE

ANOYHS 2 $3144vy

- SAVANI HIV

Group
Title
Number

501

i

Short Blocks, and Service Engines

501
refer to Selection Guide TP-2422,

A0
10

10
501
10

5'.
9
5
5
9
10
9

25| 261 29|31 |32

3
3
7
3
3
3.
3|
3.

3

10
7
10
st
10|
10
501|504} 512[ 23 | 7
7
7
10
st
7
7
7
10

110
7

64| 66 |67 | 68 169 |70 |70

13 [ 10
13 | 10

503| 5
i7 110

16
18
15
17
5
16
19

506! 22 |5
15
15
18
16

5081 5
22

16
5

225
18

E5 | EB | E10|E11] E12[E13|E14}E14
18

502| 20 (10

18

5

§

22:
B101S
22

22

5.

5041 &
18

32 |22 ;5
501| 5
502]5
51
52 |23 |5
12
12
3z
32
32
37
32
32
5011 8-
32
32
51
32
42
51
508
509
510
37

i9 |28

19 {28
501 504|512} 23| 7

13
2

2

2
For Miniblocks,

15 {19
0 |2

p ;

4 .}26 {501|73"|502{17 |603|25 (5

‘10{26 {29 |54 |503)2

4

a9 {18 |s07
34

50130 {2

p4 | D6{D12| E1

59 |34 |2
54 {42 |16 |38
54 [34 |15 |23

64130 12
.32 | 502| 64 (5052

|54 | 5082
32 |48 |68 |34 2

10136 |52 |54 21
45 34 {2

64 14
55 |37 |54 14

52
26

66
41

12 {13 |14 |17 |18 {19 |21 |22

25 154 15062
37 154 14
60 |55 [50B2

10 {39 |39
12156 |29

4
4
4

60 |55 |33 |2
26 |20 |54 |30 |2

55 |41
34

32.{34
4 |32 |61

26 [37.|54 {50 |2

laz |48 [44 |22 |2

26 |37 |54 |504|2

26 |48 150230 {2

26 | 50354 |30 |2

26 |37 |61
4,126 |34 154 150712

47 | 65

so1l 42

501 33:
11.

41

50 | 28

502[ 23

26

51

-10|26 |39 |54 [501|15 {29
10|36 {52 154 143 501 |40

Variation Number .
4 |53 134 |4t
10§36 |52 |54 |31

4.

8.

4

5

5

4

-4 |26 |37 |54 (30 |2
4

4
426 |9
T

1

4

4

8

4
4

4

6
6
.
8
6
6
6
6
6
7
g
o
s04|52 | 8
8
6
6

27 |25 |6
38 | 258
49 |38 (6

27 | 31

&

32
53 {41
53
31
3
27 |25 1 6
31
32
40
56 |8

23| s6{ 37|38 | 40|43 |46 |48 |54 |57 |61,

50 |52 |8
53 {40 | 6
503} 25 | 6
43 | 56 |.6"
27 25| 8

49 3
38 |31
46
49 | 31
49 | 33
49 |31
51
51

41
49 |25 | 6

as 4076,

55 [25 | &

27 |31

47 |54 | 8

49 |40 | 6
Teo

27 |24 | 8

54

68 | 31

27 |25 |6

46 |53 16

49
a1

501
|17
17
502
“|30
17
17
501
17
503
17
37
28
17
506
17
501
501{17
33
17
17
50
e
T
17
17
501
17
29
17
17
17
39

8
(3]
9

8
8

8
a

3| 4i5[67 (89 |10]11

12 {15 [ 20 21| 22 | 31

Bs | B7 | B8 | c3| c5| c8| cs|ciojci2] b1
A

31| 8
4
4
4
14
4~
4

4 -
4

2

57|
57
38 |
21
21
3
13
41
42
3
3.
35 |57
41 |36
504|3
57
A
27
3
31

17 (33
46

501| 27
8

3
3

40,137
3

50544

8

|42

503{3. |4
s ls7i

8

8

5063

40 |37

8

Al2] B1
8
8
B
‘8
35
6
-]
6
17
17
6.
42
8
32

8

Contact your Kohler engines paris supplier

for any spacification not listed,

ge
Q.

Fa

N
Grid
No.,
Spec.
Neo.
36202
36205
36206
36224
36231
36234
36237
36240
36242
36243
36244
36245
36246
36247 °
35248
36249
36250
36252
36260
36261
36263
36264
36266
36268
36270
36271
36272
36273
36274
36275
36277
36278
36281
36282
36285

8




SPECIFICATION NUMBER INDEX

LNOLD 'SS3dd 110

110110 ‘diNTL HODIH

¥aliis o

H3IAOD HVAD

diNind o

QOH ¥ NOLSId

NV IO

‘64|66 167|688 |60970 |70

1INV LNZWNHLISNI

NOILINSI

HONHIAOD

- dNAG 73Nd.

1EIHMATS

pa| pe|p12| E1 | ES | E8 | E10]E11]| E12|E13|E14]E14

LISNVHX3

1HYIS DIHLDZN3

MOILSI]

AvaH HAANITAD

a3 | 3637 |38 | 40 [:43 | .46 | 48| 54 | 57:} 61

'3lal5]|6]|7 |89 10]11 {12 {13 |14 [17 {18 |19 |21/22 |25 26| 2931 |32

Be{ B7 | B8 | c3| ©5 | c8 calci0lci12] D1

LAVHSNYHD
ISVONNVHO
HOLM1O =
HOL3UNEUYD 9
SIAIVA B LaVHSIWVO | % &
IN3A ¥ U3Hlvayg 2
anouHs 9 s31davainl @] &
BAVINIHIV | —f &)
B —
[-% ) :
W @ .m ”.m.
[ i = L] =R
O F & 2 0.Z|0Z

Variation Number

Spec,

No.

o oo en evl — .
8 8 8 3 8|8 W W Eep w w w ©
- e, ST 1 - =
. o - & o
D QDD DD M o @0 0 0 DO DB O o o™
- O T I S R B I T - DR R Y T RN R Y O T I T I R I R T )
W bW WL OO o 6000000 m oo e o aloo oo oo oo
S o o ole N o o o o
L T e L L S B R LI TR R O R o R =t Il S N SN [ S S S R T
= s ow o o aiw W @ - ol @ o o] @ w0 o o & @ O w
o e o @l 50 0 o o D o o
. - in N N o |0 ] - NN WD = N
o T T P T I e 2T
wombhh W WO -8 mowlnohn Foa oo 6oondwinleninn o
T e ) . Lo, RN ™~ -
111ﬂﬁ4ﬂ252222122221.1ﬂ-225.225210.222152
 — —t5 — : i 5 Y = - =
NE TN 600060 o - w/id®boeonononon®en
: ) N . - ;
NN O BN O NNy ORI TR @ 0 v e O g W Of v o e 'y
55.5.444575758134865755757667542658.”5
ST TINTDEONGOTEODO GG 00w oW NEWD A0~
‘D o EA e N - N =N O 8 Y Ny O Ve b oo
G NN W WO T M E T ND M NNT ST BT NDNNNN BN
o B [ R e o e e e v E w oo
R R A 8 B R A s B o S ol IR S G o TR R SR B I A
....u998.9,9,.8,36.“..66&&.88.8959%.888865868886686
g0 ococloa avoaivegywr-aglereregoee e slow o e 6= =@«
333.3.3.3;3:7..@924845%%%%&6MGW&BWSP..B4H?34
. . -
I T R S N B N S N - I S S ey . VI WP VR A [V PO S
-
— o S Y
LI I - - R - ) O I T Y A T - T R I ) R R I I - -
w wwwwY T YT NTTTETOTD W T e e Y| oo o
o oflo N o g w oo . om~aicn oS - o - i
W W N ®ON T O O O[T N D T ET 50 B~ b i~ D m o oin
T e - ol 2 = ~ - - ~| S 8 @
g ~ ~ - L [l i - -
w o wm n{w W w0 .o o w wewlo-w @ T oD T O D OO DO 6~
W w o e oo o Lun. o ;). 0.~ YT : o
22 aaaasaReeddeJeLR2TLRLEL IR eNSRIgEgS
SF 68 o O DN OSNODNS N OOMm 0 MM MM M M M M e e m il Mo omom
W oo woloodicoinbodoowlod o ole o Vo |l d ® O w V@ © b B o
MO 0O 60N 00 emn00onn0o0nonnnoo0o0ooooooo

7

arts supplier

for any speclﬂcatfc'm not isted.

Contact your-Kohler engine

For Miniblacks, Short Blogks, and Service Engines

refer to Selection Guide TP-2422,




SPECIFICATION NUMBER INDEX

w0 -
-+ oo
. N O - =] o - 0 0 o v~ oy v
: iy
. i ol . : LL
LNCLAD ‘WAL HOIH o R o . . ; - - eW
- - & 2 »
» o © N O o o
HALNH Mo || B i rooo oo ol Yoo nelloooooonooessdS 0 O+ M o oy - mm
R . . : 1 33
. . - =
HoAOD'HYED |8l 8| & - - 5 8- 5 - o o
) N @] up D000 OND.0 0 YOO OOe OO0 o RO 0w -0 0 - mo
- " ” pry = : R
n__ZDn_..:O%.WH ™ MDD M0 oo m oo o o o om0 0 n o eloon oo e m.m
e o Qo
N N o [~ =) o o Q. OO0 O 0 0 QD OO O O 7o
aous ZOPW-& n o H Rl S LI T ot I TR L N mW B L ..Ol mcnul L o w R o Sl T o B o SR I rdi o T R R~y B.m
e
- - ot — 5
: o vel wi @ 0 @ © @ v o S
Nvd Ol & w rr w0 o200 Y ow . Wha @ v W W W A WL ® B no oo S 59
. s Lo : Cawy : ol o : [ .
| 0 w0 o o™ o =] o M Ol m.N. mo o ] @
JaNvd INSNNYISNI| 2| T W r=w w &4 widode ReelFs 8383 8w R =
e . a
| =1 0 R T ST S| Y SO S R K 29.2.22...22_.08...:5482068 a
ZO_._.*ZU_..lSE ..45,43331341M.ﬂﬂﬂﬂ55%58353555456843564 £
HONHIAOD | 2w o .252222..2221222m2.222222222.22323332233 2
o -0 R = JERe o o Qo o la Ty e e o o6 o o o Qo o
<dNnd 73Nd Lot B D m.u S e B I L - I % :1- M M M o .As.. BB T B e R = n W oW S
MAS ol ol & cheowr o Qe o O w| e b Bl o o Ol WY ST O M e G oM O
133+ .._u._1.4.D m Mﬂ.m.u._!ﬂ.?.ﬂs.ﬂ..b5%5.&5MMSSEEZSSSSSBS?BSS?S
‘o @ -5 T D @ wiw ™~ N w0 S N o rE IR - R R - -
.vmn{IX.mald._D - 6356257,.3m.4_.....852%?1%78213738727773787
_ - 5 B s Wb O 16 N f
2 — - . . . PR EETIFPO, AN .. . FHRT ‘ST P .. N
Ko - ™~ I NG ole W o O - O o o wo oo o oo Voo - «aoooaa
.._.m<.wm0_..m mum......a.c.m 5.63454?._2£m26%2..2222..22222222622232226
woilsdiaiel-gl-g| = Frd et e r et s v s rrwvlvernadeloeseloewe?®
avaH HIANIIAD [ o] . 551 & @ w0 0 wla v w e w0 vBlobdw alvewe doN oo alNoo ol
el il o] o A i e = R "
14 L= 2.~ IO b P ol 35 O i RO i N - o o o (=] = O = | = O
VHSINVEO ool @ f O 3..2...m5MﬂmﬂiﬂMﬂﬂa..SSNN%ﬁ%HGNSMNSSSS:.SNMM "m.
HASVOMNVED [~ o ].0 n3m~5#W?ﬂﬂﬁNﬁﬂ?ﬂ“48%%ﬂﬁ%745ﬂ?557&64n.. @
HOINTO 1| Z| o : i e . - ﬂnmv.
e il Bl B { ) ;
PPN .. ; o
HOIIHNEUVO | in] N} B 9772727m78m7?77?779999,99.9.1273359975 i
] N Ny v S | DT DD e e o o oo e w0 ™ ) YW T T o i) K
) wl ol ; o ~la = o o & o o 5e
SANTVA R VHSAVO (¥ &f o W MW v o 00— G0 0 W W0 W0 @0 WG M w0 e oo o o mm
INZA ¥ HaHLvaua|{o| 8| 3 g ¢ <o v o T - - - =2
&l m T Y LT T T -y T T g o wweow o] o o w| e o o e 56
o 58
S3T14d% ool B - IR E- N R - -1 . Mt o o NN~ e 59
QDOEI.m.w...qum_.u_{m N~ @ N 0B N @ e m BN GTemin e wn wl'w v wd S| s is O 9 wm
= T e BEu - = - p—— >
: | v w ~ 10 - @ P~ w0 T
- SBAVLINI "IV 1 | < W0 2. 0 T.e.0 ..l (0.0 t Moo 7 R T BT T ST S Y Y R 5..” o8 v vy gz
3 e B N MM o) R . - —1— : : £5
o a : o me bl dogognoenoo oraleoroao-ono o [~ o o8
= 2N £ .W.d...c. ol R S A ] - e i - R | T R ST ST R L R R | I i R B A G B - s ¥ (SR
o 9 A96lcel @ & B H o 0o 00 monmonmnnoaoomonononoeoomonlomoomomea e e o
| W 3. & [<% I D W W Wi O L O o o B B |l o D O Ol w W W W Ol & O © WO O W v o
o = 2 2 Lz{0Z) o= 0 MO MmN ononnonnoonoono0o6ooo.o00o0oo000 666600 o




SPECIFICATION NUMBER INDEX

1noLno ‘ssaud o | S 2| & e -~ - =
1101Nd ‘dWaL HOH | 55| 2| & -
HaLd N0 | & w.m ®moon oo
¥3A00 ¥van R 8| § o a a0 ola®
.E.ED&..:O%W,W Mmoo mn w
aou » Nousid | | 8| & 22ERgee
Nvdo|mi ] © SS.N%LSM
TaNvVd INSWNuLsNE | G i 5w 8 8
Nolunet | ©f 5| & saseNse
moz_mm>oww..mw W w22 28
awnd1=nd |/ 28|, 1388888«
.._mm:>>>._mwwmm 2333z e
hmaﬁ._xm.z..w.mmw mwxnmnm
Luvis omioFE| = | § m aoeee-o
sousaajel g[E15 [ <o e | e
AVIH HIANIMAD [ oo 51 B o ooo oa S
LAVHSYINVED | | 8| 8 558 25G65
asvodNvus || 3| 8 g2 RIS m
HoLwo || 5| 8
HOLIUNEHVO [ o] N B ec2aegag
SIATVA % LavHswvo | <| 5| & o © oo ol 2
LN3A 7 HIHLYEHE ol Q 2 T vw e ale
GNOYHS % S314dva || 2| & LB EES
DIVINIHIY |~ o] & 0385 oz
Q
s, 3 ol:Js 3388383
6 & o2 £262|82(8 8888|888

9

for any specification not listed.

Contact your Kohler engine parts supplier

For Miniblogks, Short Blacks, and Sarvice Engines

refer to Selection Guide TP-2422.



GENERATOR TO ENGINE SPECIFICATION CROSS REFERENCE

This cross reference provides the engine specification number when only the generator set specification number
is available.

Gen. Spec. Eng. Spec. en. Spec. Eng. Spee. B
13102a 36210 131423 36230 o
"13103a 36211 13143a 36218 L
131042 = 36210 131442 . 36226 %
131052 38210 131452 - 36230
131062 38215 ' 131462 . . 36210
13107a . 38215 . 131478 36210
131082 38217 - o 131482 36214
13109a 36217 : 13148a 36217
13110a 36230 . .. 13t51a 36286
13111a | aepe’ 131528 = =35286
ta1za o Co sk 620
Giataa sz stk sexe
131142 - 36214 131852 30287
131152 36230 13156a - 36283
131162 L3629 g o - 13157a . 36288
13117a 36214 13158a 36289
131182 36218 :2::3: g:ﬁg?
"13119a 36216
13120a 36218 13161a 36287
13162a 36286
13121a 36216 131632 16087
13122a 36214 151648 36293
13123a 36218 131654 36288
13124a 36212 131668 36289
13125a 36226 13167a 36996
13126a 36225 13168a 36250
13127a 36227 13169a 36291
13128a 36226 13170a 36202
13129a 36225 13171a 36286
13130a 36227 13172a 36287
13131a 36226 13173a 36293
13132a 36225 13174a 36288
13133a | 36227 13175a 36289
13134a 36214 13178a 36290
13135a 36230 13177a 36291
13138a 36226 13178a 36292
13137a 36210 13179a 36292
13138a 36230 13180a 36286
13139a 36218 13181a 36286
13140a 36230 13182a 36288
131412 36230 13183a 36292

10



GENERATOR TO ENGINE SPECIFICATION CROSS REFERENCE

Gen. Spec. Eng. c. Gen, Spec, Eng. Spec.
13184a 36286 140068 36232
13185a 36287 14007a 36232
13186a 36288 14008a 36232
13187a 36290 140092 36232
13188a 36289 14010a 36232
13189a 36291 14011a 36232
13190a 36292 140122 36262
131914 36285 140132 36262
13192a 36287 14014a 36262
13193a 36293 140152 36262, .
131942 36288 140164 36262
131952 36290 140172 38262
131962 36292 140182 36232
. 14019a 36268
131978 36233 140202 36268
13198 36291 14021a 36268
13199a 36296 14022 36309
| 140232 36308
131100a 36290 14024 36268
131101a 36293 14025 36356
1311022 36289 140262 36300
B 14027a 36309
14000a 36232 " 14028a 36309°"
14001a 3232 140292 36309
14002a 36232 140308 - 36300
14003a 36232 140312 _“35569“'
14004a 36232 © 1403Ba - 36309

" 14005a 36232




K582

Group 1
AIR INTAKE

Note: For additional Air Intake components,

& —1

see page 14,
index Description’ : : Part lndex Description Part
Number Varlation Number ... Number Number Varlation Number Number
Nut, wing.1/4"-20 8 Gasket, air cleaner
5,6,17,32,33,41,42,51,57, 58 £9,61, 5,6,17,32,33,41,42,51,57,58,59,61
501,503,505,507,508,509 X-276-7 501,503,505,507,508,508 _ 277093
Nut, wing 1!4"—20 - 8 Gasket, air cleaner ’
(Use before sertal no. 11002740) - (Use before serial no. 11002740).
510 X-276-7 . mf“;Ibow . o 277083
’ cosvgrﬁa'srac;:asnf;? 58,503 (includes 6 [gty. 4],10,11)
5{,}8.50!? 5.08 PETaE e ! 277142 5,6,17,32,33,41,42,51,57,58,59
e 61,501,503,505,507,508,508 48 754 01
Element, pre-cleaner 8 Kit, elbow
17,42,51° 277593 {Includes & [qty. 41,10,11}
4 Element, air cleaner {Use before serial no. 11002740)
5.6,17,32,42,51,57,58,503,507 277138 510 48 754 01 i
Screw, F.H.M. 10-32 x 5/16" (4) 10 Gasket, elbow i
5,6,17,32,33,41,42,51,57,58,501, 5,6,8,8,17,32,33,35,37,40,41,42,
503,505,507,508 H-157-2 45,51,57,58,59,61,501,503,504,505, i:'_‘;
5 Screw, F.H.M. 10-32 % 5/16” (4) 507,508,5098,510,511 25 041 06
{Use before serial no. 11002740) 10 Gasket, elbow
6  Screw, seli-tapping 10-32 x 7/16” (4) 11 Connector, hose (stralght)
5,6,17,32,33,41,42,51,57,58,59,61 5,6.8,9,17.52,33,35,40,41,51,55,
AR 57.58,59,61,501,503,505,506,507,
501,503,505,507,508,509 X-67-64 508,509,511 48 155 04
6 Screw, self-tapping 10-32 x 7/16" {4) 11 Connector, hose (straight)
{Use before serial no. 11002740} {Use before serial no. 9503398)
510 X-67-64 504 48 155 04
7 Base, alr cleaner

5,6,17,32,42,51,57,58,503,
507,508 277071

12



AlR INTAKE

K582 {Coni’d)

Index Description Part Index Description Part

Number Varlation Number Number Number Variation Nurmnber Number

11 Connector, hose (stralght) 19 Kit, elbow

{Use befare serlal no. 11002740) (Includes 10,11)
510 48 155 04 9,37,511 48 754 05

12 Washer, lock #10 (2) 18 Kit, elbow
5,6,8,17,32,33,41,42,45,51,56,57, {(Includes 10,11)
58,50,61,501,503,505,506,507, {Use after serfal no. 9503397}

508,509 _ X-22-9 504 48 754 05

12 Washer, lock #10 (3) 19 Kit, elbow
9,85,37,40,504,510,511 X-22-9 {Includss 10,11)

12 Serew, R.H.M. 10-32 x 1-1/2" (2) (use after serlal no. 11002738}
5,6,8,9,17,32,33,35,37,40,41,42, 510 48 7564 05
45,51,55,57,58,59,61,501,503,504, 20 Kit, elbow
505,506,507,508,509,510,511 X-50-57 (Includes 10)

14 Washer, plaln #10 45 48 754 06

' 5,6,8,17,32,33,41,42,45,51,55, 21 Elbow, air cleanar
§7,58,59,61,501,503,505,506,507, 503,507 277396
508,509 L X-25-79 22 Cover, air cleaner _

14 Washer, plain #10 83,801+ . - 7 48 082 01

{Use before serial no, 9503398) 22 Cover, a‘f cleaner
504 AT Ke25-79 {Use before serial no, 11002740)

14  Washer, plain #10 sti0 . 48 082 01

(Use before serial rio. 11002740 23 Seal, cover
510 X-25-79 83,41,501,505 47 032 03

: " 23 Seal, cover.

" Scsrz;:vf;.:.1?:52;3?335‘?3);,3101,3%1, - {Use before sgria! no. 11002740)
42,45,51,55,57,58,59,61,501,503, 50 47 032 03
504,505,506:507,508;509,510,511  X-50-37 24 Element, air.cleaner

33,501,505 47 083 03
24 Element, air cleaner :
{Use before-serial no. 11002740}
510 w 47 083 03

186 Screw, H.C. 1/4.-20 x 578" {2)
5,6,8.9,17,32,33,35,37,40,41,42,45,
51,57,58:59,61,501,503; 504,505,508,

507,508,509,510,511, e X-132-5 25 Screw, sems hex hd. 1/4-20 x 1/2”

17 Washer 1/4” (3) 33,501 X-132-6

:135?”951‘; 35?;:55{?57 54;64;05750583 59, 25 Serew; séms hex hd. 1/4-20 x 1/2
: {Use before serial no. 11002740}

L . 508,510,511 . . X-25-53 510 X-132-6

17 Washer 1/4” (2) 26 Washer, plain 1/4"

L. 8242 L x-zs-ss_ - 33501 L L x_25-82

17.  Washer IR '26 Washer, plain 1/4” R

45 e X-25-102 - - (Use before serial no. 11002740)

18 - Brace, elbow : 510 X-25.52
5.6,8.9.17,32i33.35,37.‘40;41 .42.45. 27 Base’ alr clean‘er_ e :
5§1,57,58,589,61,501,503,504,505, 33,501 : i 48 201 02
506,508,509,510,511 277116 27 Base’ alr cleaner

18  Brace, elbow (2) {Use before serial no. 11002740)

507 277116 o 510 . 48 201 02

19 Kit, elbow 28 Tube, air cleaner

{includes 10,11) 505 47 134 02
8,508 48 754 02 28  Tube, alr cleaner
19 Kit, elbow {Use before serlal no. 75745286)
(fncludes 10,%1) 501 41 134 01
{Use before serial no, 9503338) 29 Cover, air cleaner
504 48 754 02 41 47 082 01
SRR 1@ Kit, elbow 29  Cover, air cleaner
N (includes 10,11) ‘8§05 47 082 03
35,40 48 754 07 30 Element, air cleaner
- 19 Kit, elbow 41 47 083 04
[Includes 10,11} 3 Base, air cleaner :
55 48 754 0B 41,505 48 201 01

13



K582

AIR INTAKE
{Cont’d)

see page 12.

Note: For additional Air Intake éo_mponents,

Index Description o . Part index Description Part
Number Varlation Number :._ Number | Number Variation Number Number
‘32 Alr cleaner assembly 40 Element, pre-cleaner
(includes 1,33,35,36,25 113 07) 61,509 : 45 083 01
59 ' A-235100 41 Element, air cleaner
33  Cover, alr cleaner 61,509 45.083 02
§g o7 235102 42 Seal, air cleaner
- 34 Element, pre-cleaner 61,509 237423
59 237421 43 Base, alr cleaner
35 Element, air cleane 61 47 094 02
59 : 235116 43 Base, air cleaner
a6 Base, air cleaner 509 47 094 02
59 235101 NOT ILLUSTRATED
37 Cover, air cleaner Decal, alr cleaner
61 52 096 26 32 220811
37 Cover, snorkel Decal, air cleaner (white)
509 52 254 11 5,6,17,33,51,57,52,61,501,
38 Seal ’ 503,505,506,507,508,509,510 25 113 07
51,61,509 231032 Deecal, air ¢leaner (black)
38 Cover, element 58 25 113 08
51,861,508 52 082 04

4



Group 2
BAFFLES & SHROUD

Note: For additional Baffles & Shroud components,

see pages ‘17 and 18.

Index Description. ' Part

Index Description.. .. S e Part
Number Varlation Number ' - Namber Number Varlation Number ' Number

1 Screw, sems: 1/4—20 x 5/8" 6 Screw R.H.M. 1!4 20 x 112" (2)
5§7.58,60,62: ¢ : X-132-5 3,5, 7,21, 27 28 30,3 33 36 37

2... Baffle, #1 cyilnder (upper) 3 38,41,42,43, 44,45 4_ _,_'7 50 51 )
3,5,7,21,28,30,31,33,37,41 .44, : 55,57,60,62,501,502 X-73-1

Ry 45 46,47,50,55,57,60,62,501,502 277054 7 Washer, lock 1/4” (2)... ,

3 Baffle, #1 barrel 3,5,7,21,27,28,30,31, 33 36,37,
3,5,7,21,28,30,31.33,37,41,44, 38,41,42,43,44,45,46,47,50, 51
45,46,47,50,55,56,57,60,62,63, 55,57,60,62,501,502 K-20-1
601,502 . - 277048 8 Baffle, blower housing support

4 Baffle, #2 barrel 3,7.21,31,33,37,41,44,46,47,50,
3,21,81,33,37,41,44,46,47, 55,57,60,62,501,502 277230
§0,55,57,60,62,501 277168 8 Baffle, blower housing support

4 Baffle, #2 barrel 27,36,38,42,43,51 277058

(Use before serial no. 1414385) 8 Baffle, blower housing support
502 277168 (Discontinued not available at Kohler Co.)

4 Bafile, #2 barrel 5,28,30 277046
5,28,30 277188 8 Baffie, blower housing support

4 Baffle, #2 barrei {Discontinued not avallable at Kohler Co.}

(Discontinued not available at Kohler Co.} 45 48 063 16
45 48 063 18 g Baffle, #1 cylinder head (upper)

4 Baffle, #2 barrel 21 48 124 03
58,63 48 063 24 10 Baffle, #1 cviinder head (lower)

5 Plug, grommet 21 48 124 02
56,63 48 139 02

15




BAFFLES & SHROUD

(Cont’d) K582
Index Description Part Index Description Part
MNumber Varjation Number Number Number Varlation Number Number
1 Screw, H.C. 1/4-20 x 1/2” {8) 15 Button, plug 7/8"
(Replaced by X-1383-2) 3,6,7,21,27,31,33,36,37,38,41,
57,62 48 086 D9 42,43,44,45,46,50,51,55,57,60,
11 Screw, H.C. 1/4-20 x 1/2” (9) 62,501,502 X-301-8
{Replaced by X-133-2) 16  Screw, sems hex hd.
5,31,46,50,55 48 086 09 1/4-20 x 1/2” (2)
11 Screw, H.C. 1/4-20 x 1/2” (10) 3,2'[..4_6.51.62 X-132-6
(Replaced by X-133-2) . 16 Screw, sems hex hd.
3.7,21,42,501,502 , 48 086 08 1/4-20 x 1/2" (2)
11 Serew, H.C. 1/4-20 x 1/2” (12) (Use before serial no. 1414385)
(Replaced by X-133-2}
51 48 086 09 _ 502 X-132-6
11 Screw, H.C. 1/4-20 x ”2,, (15) 16 Screw, sems hex hd. 1/4-20 x 1/2" (4)
{Replaced by X-133-2) - . {Use befo;g serrat no. 1509118)
56 48 086 09 501 _ X-132-8
1 Serew, H.C.1420x 127 (18) 17.” Cover, knook-out
36,43 _ 48 086 09 17 - Cover, knock-cut
11 Screw, H.C. 1/4-20 x 1/2” {21) ' {Use before seriafino. 1414385)
{Replaced by X-133-2) - : 502 ‘ 41 096 23
49 . 48 086 09 17 Cover, knock-out :
11 Screw, H.C. 1/4-20 x 1/2" {8} (Use before serlal no. 1509115)
60 X-133~2 501 . 41 096 23
11 Serew, H.C. 1/4-20 x 1/2» [9) 18 Bushing
33,37.41,44 45 - X~133-2 3,7,21,27,31,33,36,87,38,41,42,43,44,
11 Serew, H.C. 1/4-20 x 1/2* (12) o 46,47,50,51,55,57,60,62,501,502 243035
27 X-133-2 19  Baffle, #2 cylinder head
11 Serew, H.C. 1/4-20 % 1/2" (19) 3,5,21,28,30,31,33,37,41,44,46,47,
38 X-133-2 50,55,57,60,62,501 48 124 04
" Screw, H.C. 1/4-20 x'1/2" (21) 19 Baffie, #2 cwinder head
e 2830 X-133-2 (Use before serlal no. 1414385}
12 _ Baffie, #1 cylmder head 502 48 124 04
3.5.7,28,30,31,33,87,41,44,45, 19  Baffle; #2 cylinder head
48,47,50, 55_ 57 60 62 501 502 B 277051 {Discontinued not avallable at Kohler Co.)
13~ Hatile ' 4 : 48.063 17
85.7,21,28,30,31,33,87,41,44, 19 Baffie, #2 cylmder head
46,47,50,55,57,60,62, 501 1502 48 063 01 2 o 43 _‘.24 05
14 Housifig, blower - h
3,5,7, 21 27 37 137,38, 42 14445, 19 Baffle, #2 cylinder head
46,50,51,55,67,62,501,502 48 027 11 (Use after serial no. 1414384) -
14 Housing. blower ‘ 502 S : 48 124 05
' 36 48 027 08 19 Baffle, #2 cylinder head
14 Housing, blower L 56 48 063 25
33,41 - - 48 027 07 20  Grommet (2) '
14  Housing, biower ' 7 _ X-284-7
43 ' 48 027 08 20 Grommet (2)
14 Houslng, blower (Use after serial no. 1414384)
80 - 48 027 12 502 X-284-7

16




K582

~26  BAFFLES & SHROUD

&

' {Cont’d)
27

Note: For additional Baffles & Shroud components,

see pages 15 and 18.

index Description Part _Index Description, . _Part
Number Variation Number Number Number Varlation'Number .~ """ Number
21 Baffle, #1 cylinder (top} 25 Baffle, #2 evlinder {bottom) .
-27,36,43,51 48 083 05 .. 42 L . . 48 083 13
21 Baffle, #1 cylinder (top) - 26  Baffle, #2 cylinder (side)
38,42 ) 48 D63 12 27,36,43,51 48 063 03
22 Baffle, #2 cylinder {top) 26 - Baffle; #2 cylinder (side) .
27.36,38,42,43,51 48 063 02 38,42 - o 48 063 09
23 Baffle, #1 cylinder (side) 27 Screw, sems philllps
27,36,43,51 48 063 06 ”;'7'221" 3447 (4) 1742
23 Baffle, #1 cylinder (side) 28 Kit, guard screen
38,42 48 053 08
{Includes 29,30,31,32)
24 Baffle, #1 cylinder (bottom) 50 48 755 35
27.36,48,51 48 063 07 28 Nut, elastic lock 10-32
24 Baffle, #1 cylinder (bottom) 80 K=101~12
: 38,42 48 063 10 30 Washer, flat #10 (8)
Pl 25 Baffle, #2 cvlinder (bottom) 80 25 468 03
27,36,43,51 48 083 04
25 Baffle, #2 cylinder (bottom)
{Discontinued not available at Kohler Co.)
38 48 063 11

17



BAFFLES & SHROUD

(Cont’d) K582
Index . Description Part Index Deaseription Part
Number Variation Number Number Number Varlation Number Number
3 Nut, hex 10-32 (4) 34 Scroll
80 X-70-3 28,30,47 48 539 01
32 Scrow, R.H.M. 10-32 x 3/4" (4) a5 Cover, scroll
60 X-50-6 28,30,47 275824
33 Baftle, alr inlet
28,30,47 275812
BAFFLES & SHROUD
(Cont’d)
46—

pre: For additional Baffles & Shroud components,

see pages 15 and 17. S

51 52

Index Pescription : Part Index Description Part
Number Variation Number Number Number Variation Number Number
36 Housing assembly. blower .42, .. Screw, sems F H. 10—32 % 5/16” (2)
{(Includes 37-41) ' 28,30.47 . X~167-2
28,30,47 A=277535 43  Washer, plain #10 (2)
37 Screw, R.H.M, 10-294 x 1/2" ' 28,30,47 X-25-11
28,30,47 X-50-15 44  Screen
38 Spring, cover ’ 28,30,47 48 162 06
{Discontinued not available at Kohler Co.) 45 Brace (2}
28,30,47 270278 28,30,47 41 120 02
38 Cover, timing hole 46 Nut, hex 1/4"-20
28,30,47 270175 63,81 X-81-1
40 Nut, stop 10-24 a7 Washer, plain 1/4”
28,30,47 X-101-9 56,63 K-25-73
41 Housing, blower 48 Washer, plain 1/4”
{Discontinued not avallable at Kohler Co.) 683 K-25-53
28,30,47 48 095 02

18




BAFFLES & SHROUD

K582 {Coni’d)
Index Deseriptlon Part index Description Part
Number Variation Number Number Number Variation Number Number

49 Washer, lock 1/4” 57 Cover, scroll

56,63 K-20-1 56 48 086 12
50  Baffie, #1 barrel (top) §8  Scroll assembly

56 48 0683 21 63 48 539 04
51 Nut, hex 3/8"-18 59  Bafile, #2 eylinder head

56,63 X-83-6 63 48 063 28
52 Washer, plain 60  Screw, self-tapping 1/4-20 X 7/16” (7)

56,63 48 468 03

.63 - X-67-83

53 Batfle, #1 cylinder head 51 Baffle. #1 barrel (to i

56 48°063 22 e (top)
54  Baffle, #1 cylinder head 6 48 063 27

63 43 063 26 62 Baffle, #2 barrel (top)
55  Scroll assembly 56 48 063 20

86 48 539 03 62 Bafile, #2 barrel (top)
56 Serew, sems H.C. 1/4-20 x 3/4” (2) 63 48 063 29

56,63 X-176-1

19



K582

Group 3
BREATHER & VENT

a— 1

@ e 2

<=z °

="

ﬂ_—s

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Nut, hex 1/4-20 (2} 6 Clamp, hose
4,5,8,9,10,11,12 X-81-~1 12 X-426-3
2 Washer, copper 1/4” (2) 6 Clamp, hose {2)
4.5,8,8,10,11 X-25-12 4,5,8,10,11 X«426-3
3 Cover, valve (2) 7 Hose, breather 31"
4,5,8,8,10,11,12 270036 8 X-484-17
4 Gasket, valve cover [2) 7 Hose, breather
4,5,8,9,10,11,12 270034 10 48 326 02
5 Stud, valve cover (2) 8 Hose, breather 9-1/16”
4,5,8,9,10,%1,12 220368 4,5,9,11 277392
6 Clamp, hose (2) -
g X-426-10

20




K582

Group 4
CAMSHAFT & VALVES

Index Description Part Index Description . Part
Number Variation Number Number Number Variation Number Number
1 Camshaft 10 Spring, exhaust valve (2)
8,9,10,501,502 48 012 01 9,10 235168
2 Key, woodruff 10 Spring, exhaust valve (2)
8,98,10,12,501,502 K-43-1 801, ..
3 Kit, camshaft gear Before senal no. 9155451 use. 235010
{Includes 4,5) After serial no. 9165450 uge: 235168
8,9,10,501,502 48 755 34 10 Spring, exhaust valve (2)
4 Nut, camshaft drive 802 e
o 8,9,10,501,502 43 100 04 Before serial no. tbd use: 235168
B Washer, spring ; : After serial no. thd: use:.. 235010
8,9,10,501,502 A8 468 D4 11 . Retainer, vaive: spring (4}
_ Biv (4 e 8,9,10,501,502" L 235011
® Ta: ge:o szisggg ly( ), D-277031 12 Valve; exhaust: {2)
7 Kit, vaive keeper (4) 9:10:502. s 237672
8.9,10,501,502 41 755 10 12 Valve, exhaust (2)
8 Retainer, exhaust valve spring (2) 8 N 48 016 01
! 12 Valve, exhaust {2} -
8- 230011 .
8 Retainer, exhaust valve spring {2) 501
! : g Before serlal no. 8165451 use: 48 016 01
(Use before serial no. 9165451) After serial no, 9165450 use: 237672
501 . ) 230011 13 Retainer, intake valve spring (2)
8 Retainer, exhaust valve spring {2) 8,9,501,502 230011
{Use after serfal no. 11‘32965) 14 Rotator, intake valve (2)
502 230011 10 52 413 0t
9 Rotator, exhaust vaive (2) 15  Spring, intake valve (2)
9,10 52 413 01 8,9,501,502 235010
2} Rotator, exhaust valve (2} 15 Spring, intake valve {2)
{Use before serial no. 1132966) 10 235168
502 52 413 01 16 Vaive, intake (2)
9 Rotator, exhaust valve (2) 8,8,501,502 235008
(Use after serial no. 9165450) i6 Valve, intake {2}
501 52 413 01 10 235682
10 Spring, exhaust valve (2)
8 235010

21




K582

Group 5
CARBURETOR

—22
Note: For additional Carburetor components, ®—23
: see'pages 24, 26; 28, 29, - & _ oy
- Index Description.: «.%0 Part - lndex Desecription Part
Number Variation:Number: Number Number Variation Number Number
1 Nut, hex 5/16"-24 (2§~ -~ 2 Carburetor, assembly.
17,22,26,27,29,30,32,33,34,37,39,41, (Includes 9-20,22-31) .
42,43,47,48,49,50,51,52,53,55,501, 29 S 48.053 16
502,504,505,506: .o o X-B2-B 2 Carburetor, assembly :
2 Carburetor, assembly {Includes 9-20,22-24,28-31)
{includes 9-20,22-24,28-31) 307 ' 48 053 18
17,32,43,48,49,51,501 48 053 06 2 Carburetor, assembly
2 Carburetor, assembly . -~ (Includes 9-20,22-31)
(Includes 9-20,22::24,28-31) oz T _
(Use before ‘serial-no. $128508) Before serial no. 8114053 use: 43 053 11
504 48 053 06 After serlal no. 8114052 use: 48 053 16
2 Carburetor, . assembly - . - 2 Carburetor, assembiy '
{includes 9-31) {Includes 9-20,22-24,28-31,41)
{Use after serial no.. 9128508) 33,50 - B 48 053 24
{Discontinued not available at Kohler Co.) 2 Carburetor, assembly
504 : 48 053 26 (Includes §,9-20,22-24 28-31,41-45)
2 Carburetor, assembly 7 48 053 25
506 2 Carburetor, assembly
Before serial no. 8137659 use: 48 053 24 (Includes 5,9-20,22-24,28-31,41-45)
After serial no. 8137658 use: 4B 053 08 39 48 053 27
2 Carburetor, assembly
(includes 9-20,22-24,28-31)
27 48 053 13

22




GARBURET@R

K582 (Cont’d)
Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
2 Carburetor, assembly 13 Needle, ‘hi—speed adjusting
5058 : _ 52,83,85 52 103 02
Before ‘serfal no. 14103518 use: 48 053 25 13 Needle, hl-speed adjustlng
After serial no. 14103517 use 48 053 24 5§02
3 Gasket, carburetor o Before serial no. 8114053 use: 47103 01
17,22,26,27,28,30, 32 33 34 37: ) After serial ne. 81 14052”use'_ T 48 103 01
39 41 42 43 47 48 49 50 51 52 ’ .. .13 Needle, hi-—-speed adju
53,56,501,502;504,505, 506 271030 o 47 > '
3 Gasket, carburetor (2) o _ _ Before serial no. 153500015 use' 235415
L 503,507 . 271030 ' After serlal 'no."1535000005 use: = 52.103 01
4 Stud (2) ' . _ .~ 13 Needle, hi-Speed adjustlng ' -
17.22,26,27,29,30, 32 33 34, 37, ' 5085 e .
39,41,42,43,47,48,49,50,51,62, Before serial no. 14103518 usef. 235415
53,501,502,504,505,506 X-352-10 ... After serial no. 14103517 use: ... 48.103 01
5 Connector, hose §0° 14  Spring, hi-speed adj. needie.. . -
17,22,26,29,30,33,37,51,53,502, ' 17.22,26,27,29,30,32,33,34, 37 T
504,505,506 25 185 02 39,41,42,43,47,48,49,50,51,62,
5 Connector, hose 90° (2) : 53,56,501,502,504,505,506 200383
38 2515502 15 Screw, idle speed adjusting
5 Connector, hose 80° ' ot 17,22,26,27,30,32,33,34,37,39,41,
{Use beforg serlal na. 1730800015) _ : . ’ 42,43,47,48,49,50,51,501,504,
50 ‘501 C -~ 25155 02 : ;- 50§, 508 234845
6 Elbow 80° .- . 15  Screw, idle speed adjusting
' 32,48 . _ 231510 52,53,55 232556
7 Elbow 80° 7 Gt R 16  Spring, idlé speed adjusting screw
34,43 - . o X885-2 17,22,26,27,29,30,32,33,34,37,
7  Elbow 80 L 39,41,42,48,47,48,49,50,51,52,
47 X=§55-2 16 "Spring, ldie speed adjust!ng screw
8 Connector, hese 45° 52.53,55 . 232555
49 47 155 12

17 Gasket; bowl i

8 Connector, hose 45°
17,22,26, 27,29, 30 3z, 33 34 37
(Use after serlal no. 1730800005)
50,501 47 155 12 39,41,42,43,47,48,49;50,51,562,

53,55,501,502,504,505,506 200375
i8 Fioat repair kit
(includes 19)
2

9 Gasket, needle seat
17,22,26,27,29,30,32,33,34,37,
39,41,42,43,47,48,49,50,51,52,
53,55,501,502,504,505,506 277180

10 Needle and Seat

-(Available only-in-Carburetor repair
kit 25 757 02)

CUTY709, 96797 799,30,52, 59, 34 37,39.41,
42,43,47,48,49,50, 61,52, 53 55 501,
502,504,505,5068

11 Screw, Iidle fue] adjusting

29,30,32,33,34,37,

_ '45,95051 52,
o 53 501,502,504,505,506 25 757 03
19 Gasket bowl baffle
B o '17'.'22;-26',27-;29.‘30;32'.33_.34.37,
39,41,42,43,47,48,48, 50,51 52. i
53,55,501,502, 504 505 508 25 041 02
20  PIn, float hinge

17,22,26,27, 29 30,32,33,34,37, 17,22,26,27,29, 30, 32,38,34,37,
39,41,42,43,47,48,49,50,51,501, 39,41.42,45,47,48,49,50,51,52,
502,504,505,506 277210 £3,55,501,502,504,505,506 200376
11 Screw, Idle fuel.adjustlng _ 21 spring, float support
52,53,55 - . "~ 235006 52,583,655 ' 237917+
12 Spring, Idie fuel ad;ustmg needie 21 Spring, float support
17,22,26,27,30,32,33,34,37,39,41, {Use after serial no. 1535000005}
42,4347 48.49_,50.'51'.501 ,504, 47 ' 237917
505,506, 200380 21 Spring, fioat support
13 Needle, hi~speed adjusting (Use after serial-no. 9128508)
17.29,32,33,43,48,49,50,51, 504 237917
. 501,504,506 48 103 01 22 Bowl
13 Needle, hi-speed adjusting 17,22,26,27,28,30,32,38,34,37,
22,26,27,34,37,39,41.42 235415 39.41,42,43,47,48,49,50,51,52,
13 Needie, hi-speed adjusting 53,55,501,502,504,505,508 235448
30 47 103 &1 *Order part according to design used on engine,

23



CARBURETOR

(Cont'd) K582
Index Description Part Index Description Part
Number Variation Number Number Mumber Variation Number Number
23 Gasket, bowl nut 28 Body, ball joint
17,22,26,27,29,30, 32 33, 34 37,, 17,22,26,27,29,30,32,33,34,37,
39,41,42,43,47,48,49,50,51,52, 39,41,42,43,47,48,49,50,51,501,
53,501, 502 504,505,506 200372 o 502, 504 505 506 . 45 208 03
24 Nut, bowi . 29 Kit, clamp
' 17, 22 2 27 29 80 32, 33 34,37, (!nciudes 30,31) .
39,41 ;4 3 47 48, 49.50, 51 52, 17,297,249, 30 32 33 37, 39 43, 48 49,
53,55, 501 '502,504,505,506 47 100 06 50,51, 501 502 504 505 508 48 755 10
25 Screw, sems R H.M. 8-32 x 174" 30 Washer, swlvel L
29 502 b K-141-5 17,27,29,30, 32 33,37, 39 43 48 44,
26  Washer, iock #a . 50,51,501,502,504,505, 506 ' X-25-102
29,8027 T X-22-7 31 Screw, swivel :
27 Stop plate throttle 17,27,29, 30 32 33 37, 39 43 48 49
29, 502 _' ) e ‘ 485 090 01 50,51 501 502 504 505 508 X-51-8
CARBUREI'IR g g §—57
(Cont’d) S ' \_g——45
Note: For addltional Carburetor components,
see pages 22 26 28 29 :
Index Description - Part Index Deseription o Part
Number Varlatlon Number Number Number Variation'Number =~ Number
32 Carburetor. assembiy o 32 Carburetor assembiy
(Includes' 5,9-20,22-24,2831 ,33-40) {Includes '5,9-20,22-24, 33-:45)
22 o . 48 053 03 {Replaced by 48 053 35)
32  Carburetor, assembly 53 48 053 33
{Includes 5,9-20,22-24, 28-31,33-40) 32 Carburetor, assemb'y
3z Carburetor, assembly a3 Kifzcshsoke repalr 48 053 34
“"ﬁ"::s 9-20,22-24.28-31,33-40) 48 053 2 {includes 34 [qty. 2],35 (qty. 2],37-39)
' bl 22,26,34,41,42,47,52,53,585 277469
32 Carburetor, assembly 34 Screw, F.H.M. 8-32 x 1/4” (3)
(includes 9-20,22-24,33-45) 22,26,34,41,42,47,52,53,55 X~14-
34 : 48 053 23 35 Retainer, choke housing (3)
32 Carburetor, assembly 22,26,34,41,42,47,52,53,55 277275
47
Before serlal no. 1535000015 use: 48 053 23
After serlal no. 1535006005 usa: 48 053 31

24




CARBURETOR

K582 (Cont’d)
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
36 Housing, coil - choke 44  Ring, “O”
23,26,34,41,42,47,52,53,55 277291 (Use before serial no, 8137658)
37 Gasket, choke housing 506 41 153 02
' | 22,26,34,41,42,47,52,58,55 2771281 45 Bracket, solenoid
38 Screw, binding hd. 6-32 x 1/4” 33,34,87,39,47,50,52,53,585 45 126 12
. 22t26I34!41 k42|47|52|53!55 x“170"2 45 Bl‘acket, solanold
39  Plate, baffle (Use after serial no. 14103517}
22,26,34,41,42,47,52,53,55 277297 505 45 126 12
40  Line, vacuum 45  Bracket, solenold
22,26,34,41,42,47 25 353 02 {Use before serial no. B137659)
40 Line vacuum 508 45 128 12
52,53,55 25 353 12 46  Solenold assembly
41 Kit, solenoid N (Includes 47-50)
(Includes 42-44,25 452 03,25 452 07, 41,42 48 435 11
lead 41 518 18) . 47 Solenoid
(Use-after serlal no. 14103517) 41,42 48 435 09
505 . . 25 755 05 48 Bracket, solenoid
41 Kit, solenoid (Discontinued nét avallable at Kohler Co.)
25 455 07, e 41 VB 18} L e 42 126 11
{Use before serial no. 8137659) 49 CI:.T :2 X-426-8
506 : 25 755 05 50 Chain
41 Kit, .solenold 41.42 48 233 02
(inciudes 42-44, terminals 25 452 03 & 51 ng‘
25 452 07, lead 41 518 18) - 41.42 48 141 01
33, 34 3? 39,47,50,52,53, 55 25 755 05 ‘ e
- 42. . Solenold:: 52 Eibow590
- {Use before serlal no, 8137659) §2,55 " X-447-10
508 41 435 09 52 Eibow 90
42 Solenold {Use after serial no. 1535000005}
. 33,34,37,39,47,50,52,53,55 41 435 09 a X-447-10
a2 Solenoid 83 Adapter, pipe
(Use after serial ne. 14103517) 52,55 . 25 029 02
505 - 41 435 09 53 Adapter, plpe
43 Plunger, solenoid (Use after serial no. 1535000005)
33;34,37,39,47,50,52,53,55 41 385 0% 47 25 02902
43  Plunger, solenoid 54  Connector, hose
{Use after serlal no. 14103517) 34 X-296-1
505 &1 385 01 54 Connector, hose
43 Plunger, solenold (Use baforegertal no. 1535000015)
{Use before serial no. 8137659) : 47 . P X~296-1
8506 " 41 385 01 &5 Heater, carburetor
44  Ring, “O" 55 25 319 01
33,34,37,39,47,50,52,53,55 41 153 02 56 Gasket, carburetor heater
44 Ring, “O" 55 . 2504108
(Use after serial no. 14103517) §7  Screw, 1/4-20 x 172"
505 41 153 02 47,52,53,55 H-133-2

25



K582

CARBURETOR
{Cont’d)

107 108

Note: For additional Carburstor components,
see pages 22, 24, 28, 29,

index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
58 Carburetor assembly €0 Cover, diaphragm
{Includes 59-81, Carburetor repalr (Discontinued not available at Kohler Co.)
kit 277896} 503,507 277487
503,507 A-277321 61 Diaphragm assembly, outer
59 Screw, #10~-32 503,507 272073*
(Discontinuad not available at Kohfer Co.) 62 Spacer, diaphragm

503,507 277906

{Discontinued not available at Kohler Co.)
508,507 272077

28




CARBURETOR

K582 {Cont’d)
Index Deserlption Part Index Description Part
Number Variation Number Number Mumber Variation Number Numbor
63 Diaphragm, inner 87 Spring, return
503,507 272076 603,507 271982
64 Gasket, diaphragm t{o body &8 Washer, lock #10
503,507 272075* 503,507 X-19-1
65 Lever, diaphragm 89 MNut, #8-36
503,507 272067 508,507 271980
66  Washer, 80 Lever, stamped
(Discontinued nat avalfable at Kohler Co.) - 503,507 272105
503,507 _ A-1578 a1 Screw, bracket
87 Axle, lever 503,507 277891
503,507 272068 a2 Eibow 80°
68 Neadle, idie adjusting 503,507 X-447-11
- -§083,507 272081* 93 Line assembly, fuel .
69 Spring ‘503,507 48 353 03
503,507 : 270702 a4 Vaporizer assembly
70 Adjustment, jot (Includes 95-101}
§03,507 272082 503,507 48 465 02
71 Washer 95 Vaporizer
503,507 272066 oo 508,807 48 465 01
72 Jet, main 896 Screw, sems H.C. 1/4-20 x 5/8"
- {Discontinued not avallable at Kohler Co.) - -.803,807 ... - X-143-5
: -503,507 : 277895 97 Washer, plain 9/32". :
73 Orifice assembly, Inlet : i : 503,507 X-25-95
v 503, 507 : : 272072 98 Screw, H.C. 3/8<16x 1/2" -
{Discontiftied not availab!e at Kohlet Co.) - 99 Washer, lock 3/8™
503,507 272314 503,507 ' X-22-10
75 Dise, valve 100 Bracket, vaporizer
(Discontinued not available at Kohler Co.} 503,507 48126 07
503,507 ' ' 277898 101 Elbow
76 Valve assembly, fuel 503,507 K-447-1
503,507 272069 102 Plate, closure
77 Spring, fuel valve 503,507 o 487008 07
503,507 272071 103 Spacer, carburetor flange
78 Plug 508,507 277439
£03,507 : S 272093 2104  Adapter, carburetor
78  Plug, cap 503,507 48 029 07
503,507 : 272064* 105 Gasket, carburetor (2)
‘80  Plug, 3/8"-24 : 503,807 "+ - : : : 48 041 02
503,507 ’ : 272112 ~ 106 Washer, lock 5/16" (2)
‘81 Serew, wiwasher : 503,507 R K=21-1
503,507 e 277894 106 Washer, lock §/16" (2) '
82 Washer 503,507 K-22-41
503,507 : A-1579 106 Washer, L.T. 516" (2}
“83  Gasket, flange 503,507 ' X~22-5
503,507 272184 107 Screw, socket H.C,
84 Venturi ' 5/16-18 x 3/4" {2)
(Discontinued not available at Kohler Co.) 503,507 X-55-6
503,507 277893 108 Serew, H.C. 5/16-24 x 5/8” (2}
- 85 Screw, set #8-32 503.507 X-6-45
5§03,507 ‘ 272074 109 Screw, F.H.M. 5/16-18 x 3/4" (2}
86 Bracket assembly 503,807 X-33-8
503,507 272107 *Note: Available only in Carburetor repair kit 277896,

27



K582

CARBURETOR
{Cont’d)

P —118

117

@—“5 o—114

- Note: For additional Carburetor components
see:pages 22; 24, 26,.29. o g

Index Description o Part Index Description .. e Part
Number Var_latlbn,i_’szumberg__ . I Number Number Variation Nurnber I Number
110 Reguiator assembly : : _ . 120 Secrew, R.H.M. 10-32 x 3/4"
(Includes 112,115,116} - L 26,27,53 X-50-6
26,27,53 B-230695 121 Screw, F.H. oval 1/4-20 x 1-1/4” )
111 Filter . 26,27,53 . L X~52-20
26,27,53 weoae 151377 122 Nut, Jam 3/4”-20 SR
112 Elbow, street o 28,27,83 - .. L _ X-89-14
26,27,53 e X=447-5 123 Valve, needle
113 Line, flex - fuel 26,27,83 . 270662
26,27,53 .. S WU TP 235171 124 Venturi
114 Spacer : 26,27.53 o 270661
26,27,53 - PR coes X=400-31 ++125  Bushing, reducer 3/8 x 1/2"
114 Spacer R 26,27,53 X-202-28
26,2753 . . . 265372 -:+125- Bushing, reducer i
115 Screw, H.C. 1/4-20 X 513" (2) : 26,27,53 Lo X-202-7
26,27,53 . : e Xw13248 - - 128 Valve, gas
118 Bracket, regulator : 26,27,53 221282
26,27.53 L S 277454 . 127 Gasket, adapter
117 Hose 26,27.,53 270550
28,27,53- - civae - 25:383 13 - 128 Screw, H.C. 1/4-20 x 17 (2) :
118 Connector, hose 90° . 26,27,53 . A-132-4
26,27,53 X-391-4 129 Washer 114"
119 Adapter assembly, carburetor 26,27,53 X-25-63
(includes 120-124} o 130 Plug, pipe ) .
26,27.83 .. . ) A-236302 : 27 . X-75-17

28




K582

CARBURETOR
{Cont’d)

Note For additlonal Carburetor components,

see pages 22 24,26, 28,

Index Description Part Index Description ) Part
Number Variation Number Number Number Variation Number Number
131 Kit, carburetor 136 Plate, throtile
(includes 132,133,134 and Carburetor 56 25 146 05
assembly 48 053 39* 137 Needie, idle
{includes 135-1601} 56 25 268 02
56 48 853 02 138  Spring, idle needle
132  Gasket, elbow 56 25 089 02
56 41 041 11 139 Needle, high speed adjusting
133 Gasket, flange 56 52 368 03
56 210223 140 Spring, high speed adj. needle
134 Gasket, thermistor 56 25 089 462
58 52 041 22 *Note: Carburetor assembly Is for information only
138 Screw, throttle & choke plate (4) not availabie separately.
56 25 086 27

29



CARBURETOR

(Coni'd) K582
Index Description Part Index Description Part
N_umb'er' Variation Number MNumber Number Variation Number MNumber
141 Elbow, male Terminal, solenoid
56 52 054 45 33,34,37,39,47,50,52,53,55 25 452 03
142 Shaft, throtile Terminal, solenoid
56" _ . 52 144 22 (Use after serial no. 14103517)
143 Needle and seat 505 25 452 03
{Available only In Carburetor Terminai, solenoid
rapair kit 52 757 04 (Use before serial no. 8137659)
144 Plate, choke . . - 506 25 452 03
86 52 146 10 Terminai, solenolid
145 Gasket, fuel bowl 33,34,37,39,47,50,52,53,55 25 452 07
56 - 28 041 04, Terminal, solenocid
146 Kit, float assembly L (Use after serial no. 14103518) _
56 . 25 757 09 ' 505 25 452 07
147 Bowl, fuel B - Terminal, solenold
56 - 25 104 01 (Use before serlal no. 8137659)
148 Gasket, bowl screw 506 25 452 07
86 25 041 03 Lead, black ground (2}
149 Solenold assembly (6"°= 18 gauge - 1/4" fernale
&6 . 52 435 06 . unlnsulated _push:an tab 174" insulated
150 Asseambly, choke heater ‘grip barrel eyelet terminals)
56 52 175 03 47, 52 53,565 25 518 12
151 Assembly, choke lever Lead, black, ground
56 277272 {6" - 18 gauge - 1/47 female
152 Screw, BHM sitd. 6-32 x 1/4” uninsulated push on tab,*1/4" insulated
56 A-70-2 grip barrel eyelet terminals)
153 Flate, baffle 33,37,39,50,505 25 518 12
56 277297 Lead, black, ground
1584 Gasket, air cleaner (6" ~ 18 gauge - 1/4" female
56 277281 uninsulated push on tab, 1/4" Insulated
155 Housing, choke assembly grip barrel eyelat terminals)
56 52 0B1 05 {Use before serlai nn 8137659)
156 Retainer, thermostat 508 - 7 25 518 12
56 277275 Lead, white coll
157 Screw, F.H.M, 8-32 x 1/4” (10" - 18 gauge ~ #10
56 X-14-6 insulated gr!p barrel eyelet, fully
158 Bracket : insulated. push on: tab terminals)
56 52 126 20 (Dlscontinued not aValIable at Kohler Co.}
159 Screw, tapping (2) §5. -t A 25 518 22
56 52 086 18 Lead black solenoid
160 Shatft, choke assembiy (5" - 18 gauge - no-terminals)
56 52 144 20 33,34,37,39,47,50,52,53,55 41 518 18
NOT [LLUSTRATED - Lead, solenoid
Carburetor repair kit (5" - 18 gauge ~ no terminals)
(!ncludas edle & Seat 12,17-19,21) {Use after serial no. 14103517)
17.22;26,27,29,30,32,383,34,37, 505 41518 18
39,41,42,43,47,48,49,50,51,52, Lead, solenoid
£3,501,502,504,505,506 25 757 02 (5"~ 18 gauge - no terminals)
Kit, carburetor ropalr S {Use before serlai no. 81 37659} T
503 507 277896 506 41 518 18

30




Group &
CLUTCH

Note: For additional Cluteh components,
see page 32,

Index Déscrlptlon :

Part

Index Description Part
Number Variation Number - Number’ Number Variation Number Number
1 Clutch assembly ] Cover, clutch :
(Includes 2-19,21-23) S 1 234032
{Rockford Division part no. 4-10992) 10 Gasket, cluteh cover :
‘(Replaced by48239 02) °  BERCTIR TN 234033
EEE 1 B-274041 11 . Plug, welch
1 Clutch assembly : i 1 - X-230-20
{Includes 2-17,20-23) 12 Yoke, clutch
{Rockford Division part no.4-29982) - s 1 oo : A-234027
S : 48 239 02 13- Pin, rolt (2}
2 Lever, shifting 1 274101
1 A-234026 14 Ring, retaining (2}
3 Shaft, voke 1 234037
1 274117 18 Shaft, drive
4 Seal, oil 1 234039
1 ) X-271~-19 16 Bearing, ball
5 Plug, pipe (2) 1 234035
1 K-75-2 17 Seal, oll
6 Housing, P.T.0. 1 234038
{Use with Rockford Division no. 4-10892) 18 Plate, bearing retainer .
{Discontinued not avallable at Kohler Co.} {Use with Rockford Division no. 4-10882)
1 237074 1 234036
6 Housing P.T.O. 19 Screw (4}
{Use with Rockford Division no. 4-29982) {Use with Rockford Division ho. 4-10992)
i 48 081 03* 1 X-776-1*
7 Plate, instruction 20 Ring, snap '
{Discontinued not avallable at Kohler Co.} (Use with Rockford Division no. 4-28982)
1 234082 1 45 141 02
8 Serew, R.H.M. 10-24 % 3/87 (4)
1 K-50-13

31




K582

21 Clutch, assembly
{Includes 29-48)

*Note: Order these replacement parts according to

the Rockford Division part no. located on the

1 A-234075 instruction plate of the ¢lutch, For complete
clutch replacement use 48 239 02 and order
replacement parts accordingly thareafter.

CLUTCH 37

(Cont’d)

~41
Note: For additional Clutch components, ~~ 40
‘see page 31.
Index Description Part Index Description ' Part
Number Variation Number Number _Number Variation Number Numbar
22 Screw, H.C. 3/8-16 x-1-1/4" . 36 Roller (3} :
1 : K72 1 234048
23 Washer, lock 3/8” 37 Pin, lever {3}
9 ¥-22-1 1 . 234047
23  Plug, vent 38  Screw
{Discontinued not avallable at Kohler Co.) {Discontinued not available at Kohler Co.)
1 270219 1 234145
25 Key 39 Body, clutch
1 H-286-8 1 234041
26 Screw, H.C. 7/16-14 x 2" (4) 40 Serew, H.C. dog point
1 H-8-20 (Discontinued not available at Kohler Co.)
27 Washer, lock 7/16" (4) 1 234073
. 41 Washer, lock 5/16”
. 1 K231 3 X291
28 Gasket, clutch T
: 4% Washer, lock 1/4"
1 274042 4 X-22-11
29 Bearing, release
42 Lock, adjusting
1 A-234053
20 Lock » 1 234043
°1° » Serew (2) ' 43 Spring, return (3}
234067 1 234055
31 Link, connecting {6} 44 Bearing
1 234050 1 234042
32 Pin, link (short} {3) 45 Plate, pressure
1 234052 1 A-234045
33 Pin, cotter (9) 48  Sleave, release
(Discontinued not available at Kohler Co.) % 233084
1 H36-4 a7 Member, drive
24 Pin, link (long) (3} 1 A-234044
1 234081 48 Ring, adjusting
35 Lever (6) 1 234058
i 234046

32




K582

Group 7

CRANKCASE
w17
g —18

'Note: For additional.Crankcase -components,
- : . -, ;. See page 35,

Index Description Part index Description Part
Number Varlation Number Number Number Varlation Number =~ Number
1 Oil seal, (rear) _ 5  Gasket, closure plate =
27,38,39,41,48,47,49,50,51,53,54, '27,38,39,41,43,46,47,49,50,51,53,
55,57,59.6W2.73.74, 54,55,57,59,62,65,66,68,69,71,72,
75,76,77,78:79,81,84,508,504 . . 277065 73,74,75,76,77,78,79,81,84,503,
2 Plate, rear, closure , B S04 .. ... . L. .. 277087
HM,89 5 e 2771938 5. Gasket, rear closure plate (,005)
2 Plate, rear closure .~ . .. . . ' 27,38,39,41,43,46,47,48,50,51,53,.
27,48,51,55,59,68,71,73,74,75,78, 54,55,57,59,62,65,66,68,68,71,72,
84,508 o ' 48 009 01 73,74,75.76,77,78,79,81,84,503 277103
2 Plate, rear closure 5 Gasket, rear closure plate {.010)
{Discontinued not available at Kohler Co.) 27.58,39,41,43,46,47.49,50,51,53,
50 48 009 10 54,55,57,59,62,65,66,68,69,71,72,
2 Plate, rear closure 73,74,75,76,77,78,79,81,84,503 277115
46,53,65,66 48 008 11 6 Plate, rear closure
2 Plate, rear ¢losure
54,79,504 48 Q09 13 72 48 009 05
2 Plate. rear closure 7 Screw, hex hd. 3/8-186 x 1-1/4" (4)
57.';’6.7?,81 48 009 14 27,38,39,41,43,46,47,49,50,51,53,
2 Plate, rear closure 54,55,69,62,65,66,68,69,71,73,74,
38,47,62 48 009 16 75,76,77,78,79,81,84,503,504 270956
2 Plate, rear closure 7 Serew, hex hd, 3/8-16 x 1-1/2" (4}
43 48 002 08 72 270158
3 Bearing, ball 8 Washer, lock 3/8" (4}
27.36,43,46,47,49,50,51,53,54,55, 27,38,39,41,43,46,47,49,50,51,53,
57.59,62,65,66,68,71,72,73,74,75, 54 .55,57,69,62,65,66,68,60,71,72,
76,77,78,79,81,84,503,504 277062 73.,74,75,76,77,78,79,81,84,503 X-22-1
4 Ring, retaining 9 Plug, welch 1-1/2"
27,38,43,46,47,49,50,51,53,54,55, 27,38,39,41,43 46,47,49,50,51,53,
57,59,62,65,66,68,71,72,73,74,75, 54 55,57 ,589,62,65,66,68,69.71,72,
76,77,78,79,81,84,503,504 K-260-31 73,74,75,76,77,78,79,81,84 503 160037

33



CRANKCASE

(Cont’d) K582
Index Description Part index Description Part
Number. Variation Number Number Number Variation Number Number
10 Bushing 15 Pin, drive lock 3/16 x 5/8" {2)
27.38,39,41,43,46,47,49,50,51,53, 27,38,39,41,43,46,47,49,50,51,53,
54,55,57,59,62,65,66,68,69,71,72, §4,55,57,59,62,65,66,68,60,71,73,
73,74,75,76,77,78,79,81,84,508 277038 74,75,76,77.78,79,81,84,503,504 X-599-2
11 Washer, thrust [2) 15 Pin, drive lock {4)
39,41,60 27721 39,41,69 277134
12 Gulde, valve (4) _ 16 . .Block assembly, cviinder
27,28,39,41,43,46,47,49,50,51,53, 27,38,43,46,47,49,50,51,53,54,55,
54,55,57,59,62,85,66,68,69,71,72, §7.59,62,65,66,68,71,72,73,74,75
73,74,75,76,77,78,79,81, 84, 503 235007-8 ' AR
76,77.76,79,81,84,503,504 48 005 06
13 Bushing 16 " ‘Block assembly, cvlinder

(Replaced by 48 153 03) - !
27,38,39,41,46,47,49,50,51,53,54, 39,41,69 48 005 03
55,57,59,62,65.66.68.69,71, 72,73, 17 Flug, pipe
74,75,76,77,78,79,81 503 504 48 158 02 /27,39,41,43,46,49,50,51,53,57,59,

14 Bearing, main (std.) :: S 62,65,66, 68,69,71,76,78,81,503,

(Replaced by 48 020 os) L 504 R : 47 139 01
27.38,46,47,49,50,51,53,54,55,57, . .. 17 Plug, pipe (2).
59,62,65;66,68,69,7172, 73, 74 75;_-_ o 38,47,54, 55 72,74, 84 47 138 M
76,77,78,79,81,503,504. 5 - 48 030 03 17 Plug, pipe:

14 Bearing, :main. (std. ) 2y ¢ 54,79 K~75-1

(Rep!aced by 48 030 06) 18 Plug, hex ctsk, 1!8" N.P.T.F." (3}

. 39,41 48030 03 43,47,49,60,54,55,59,62,66,74,76,
14  Bearing, main (std ) 78,81 X-~75-23
43,84 48 030 06 18 Plug, hex ctsk. 1/8” N.P.T.F. (2)
14 Bearlng. main (.010' U.8:)~ : 73 X-75-23
’ - 27,38,46,47,48,50,51,53,54,55,57, 18 Flug, hex ctsk. 1/8" N.P.T.F. (4)
199,62,65,66,68,69,71,72,73,74,75, 27,38,39,41,46,51,53,65,68,69,71,72,
76,77,78,79,81,84,503,504 48 030 07
18 “Bearing, main (010 U.5.) (2) 48 .75,84,503,504 _ . . X-75-23
' el 18 Flug, hex ctsk. 1/8” N P T.Fi (5)
. 3941 - .48 030 07 . 77.79 LT X-75-23
14 Bearing, main (. 020 U S ) ’

" 27,38,46,47,49,50,51,53,54,55,57, 18-~ Piug; hex ctsk. ”3" N P T.F.(8)
59,62,65,66,68,69,71,72,73,74,75, 57 X-~75-23
76,77,78,79,81,84,503,504 48 030 08 19 Connector; hose

14 Bearing, maln L 020 u 8. {2) _ 51 X-380-1
39,41 48 030 08 20 Insert; valve (4)
'14  Bearing, main (.010 u.s.) 27,38,39,41,43,46,47,49,50,51,
43 EREE 48030 04 53,54,55,57,59,62,65,66,68,69,
14 Bearmg, main {. 020 U S ) 71,72,73,74,75, 76 77 78 79 81,
43 48 030 05 84,503,504 230265

34




K582

CRANKCASE
{Cont’d)

Note: For additional Crankecase components,

see page 33.
Index Description . _ Part index Description Part
MNumber Variation Number Number Number Variation Number Number
21 Bracke'f'.':g';e"ﬁe"i'a:'tbr support . 32  Cap, oil fill .
p 38 277263 . 66,71,73,75,77,78,79 277442
22  Guard, generator fan . _ 33  Tube, oil fill . . .
a9 _ ' : 241122 65,71,73,75.77.78, 79 277140
23 Washer, lock 5/16" {2) 34:. Nipple, pipe
ag X-22-5 39,59.. 47 136 02
24  Screw, H.C. 5115-13 X 1-3/4" (2) 35 Tee, pipe
} a9 X-6-22 Ca 5129.;39 o X-203-10
25 Gasket, pump adapter T ; ow, p'Re
46,65 o .. 4so04104 " 639'47}59"'?2 X-274-8
26  Adapter; pump TR auge;. ofl:
: : : 39,59 240981
B 46 R T 48 029 03
38 Connector .
26  Adapter, pump S - : 52 25 155 02
= 65 . - 48 029 05 .39 .. Elbow, street
27 Washer, lock 7/16” (4) . : 27,38,41,43,46,50,51,53,57,65,69, _
43.46,865 . . o o X-23-1 72,503,504 - 48 283 03
. 28 Screw, H.C, 7/16- 14 x 1 1’2” (4) 40 Bushing, reducer
48,85 X-8-21 51,62 48 158 01
29 Piug, pipe3/8" 40 Bushing
: 46,64 - X-75-10 43,84 48 158 02
30 Screw H.C. 1/2-13 x 1/2" (2) a1 Union, 1/8 x 1/8" {2)
46 ) X-9-21 54 X-343
31 Plate 42 Line, oil
46 48 146 02 54 48 353 04




K582

Group 8
CRANKSHAFT

index Description

Index Deascription Part _ Part
Number Varlation Number Number Number Variation Number Number
-1 ... Ring, retaining.. - 2 Crankshaft
24,25,29.31,39,40,41 52 53 (31!32" dia. taper x 3/167)
: 54,56,58,61,501 - X-289-30 B3 - 48 014 13*
2 . .Crankshaft - 2. Crankshaft
: (1-1/8" dia. x2-31/64 l R (1-7/16" dia. taperx49/s4')‘
o 24 277659 54 48 014 14*
2 Crankshaft ' SR 2 Crankshaft, 11 tooth spliné
(1-1/8” dia. x 3-5/32" ) {(1-11/16" dia. x 7/64")
29 277690* 58 48 014 18*
2 Crank“shaft (Qe“era"’" set) 2 Crankshaft, 13 todth spline :
80 277696 52,56 ' 48 014 19
2 Crankshaft (standard, tapped) ‘2 Crankshait, 13 tooth spiine
{1-7/16" dia. x 4-28/64") :
{1- “{9/32" dia; x 1=-7/32"})
25,31 48 014 O1* &1 48 014 23*
2 Crankshaft (standard, tapped) 3 Gear. crankshaft
:L;Zjlsafo?-i: s: i4 72%‘1‘3320300015 : © (Replaced by 48 043 15)
o1 rial ne ) 48 014 01+ 24,25,29,30,31,32,39,40,41,52,
2 Crankecase (clutch) 53,54,96,58,501 2?7009
(1"7/16" dia. % 2"'3/8") . 3 ‘ Gear, crankshaft
32 48 014 02* o 61 48 043 15
2 Giankshait - 4 Ring, retaining ‘ R s
{(1-7116" dia. x 2- 55!54 ) : 24,25,29,30,31,32,39,40,41, 52 *
39 48 014 05* 53 54 56 58 61 501 ] e X--269-32
2 Crankshaft 5 - Key, woodruff
(1-7/16" dia. x 2-55/64") 24,25,28,30,31,32,39,40,41, 52
(Use after serial no. 1820300005) §3,54,56,58,61,501 X-42-15
501 48 014 05* NOT ILLUSTRATED
2 . Crankshaft Kit, spline
(1-1/2" dia. 2-55/64") 52,56,61 48.755 21
40 48 014 0™ Kit, spline
2 Crankshaft 58 48 755 23
(1-1/4" dia. x 1-3/8") *Note: Crankshaft dimensions listed are for PTO
41 48 014 11= end, outside the cvlinder block.

386




K582

CYLINDER HEAD

Group 9

Index Description Part Index Description Part
Number Varlation Number Number Number Variation Nurmnber Number
i Screw, H.C. 3/8-16 x 1-1/2" (17) 5 Head, #1 cylinder
- I L I} 270158 I o 48 015 03
1 Screw, M.C. 3/8-16x 1-1/2" (18). " = = -~ 5 Head, #2 cylinder’ '
. 6,7,8 ' o 270158 ' 12 48 015 04
T Screw, H.C. 3/8-16 x 1-15/16” oo '§  Pin, roll 3/16 x 1-1/8" (2) -
9.1 272427 6,7.9,11,12 : 48 133 03
2 Washer 3/8" (18) 7 Gasket, cyiinder head (2)
'y N:‘fféi’” 12 270889 (Replaced by 48 041 10)
12 X-83-2 6.,7.8,9,12 e 48 052 01
4 Stud 7 Gasket, oylinder head {2)
12 48 072 05 {Replaced by 48 041 10}
5 Head, cvlinder {2) ' 1 _ 48 052 01
S 7,11 277377 &  Washer, hi-temp cut-out
§  Head, cylinder (2) 9,11 47 468 O7 -
- 689 48 015 02

37



Group 10
DIPSTICK

Index Description Part index Description ' Part
Number Variation Number Number Number Variation Number . Number
1 Dipstick, 12-1/4" blade '3 Tube, oil fil
4,501 ‘ 277357 (Use after serial no. 13093019]
1 Dipstick, 12-1/4" blade - : 502 . .. 271825
(Use before seria! no. 13093020) 3 Tube, oll fill ' '
502 R 277357 11 : 277723
1 Dipstick, 16-1 12" biade 3 Tube, oil fil
5 277401 (Discontinued not aval!able at Kohler Co.)
1 Dipstick, 14-1/4” blade. 12 - 48 538 03
8 277668 3 Tube, oil fill ‘
1 Dipstick, 14-1/4” blade (Discontinued not available at Kohler Co.}
(Use after serial no. 13093019) 14 48 538 04
502 277668 4 Dipstick, 14-35/64" blade
1 Dipstick, 6-17/64” blade 15 48 272 06
11,14 277721 5 Dipstick, 3-7/64” blade
1 Dipstick, 15-11/32" blade i8 48 038 02
10 48 272 01 6 U-belt
1 Dipstick, 7-17/64" blade 5 ¥-397-6
{Discontinued not avallable at Kohler Co.} 7 Nut, hex 1/4"-20 {2) :
12 48 272 05 5 X811
1 Dipstick 16-5/32" 8 Washer, lock 1/4” (2)
9 48 272 02 § K20-1
2 Tube, dipstick 9-5/8" g Screw, H.C. 7/16-14 x 1"
4,501 271828 5 X-8-7
2 Tube, dipstick 8-5/8" 10 Washer, lock 7/16"
(Use before serial no. 13093020} 5 A-23-1
502 271829 11 Bracicet, dipstick
2 Tube, dipstick 17-1/2" 5 48 126 10
5 277403 12  Spacer )
2 Tube, dipstick 14-1/4" ) K-400-64 T : B
15 48 123 09 13 Line, flex R
2 Tube, dipstick 14-15/16" 5 25 353 14
9,10 48 538 01 13 Hose
3 Tube, oil #flli {Discontinued not avallable at Kohler Co.)
8 271825 14 X~-386~83

38



DIPSTICK

K582 (Cont'd)
Index Description Part Index Deascription Part
Number Varlation Number Number Number Variation Nurmber NMumber
14 Clamp, hose (2) 20 Washer, lock 7/16"
5,14 H~426-2 15 X~-22.29
15 Connector 80° 21 Bracket
5 25 155 02 15 48 126 14
15 Connector 90° 22 Pipe, nipple
' 14 X-380-1 11,14 48 136 02
16 Screw, pan hd. 10-24 x 7/16" 23 Eibow, 90° _
18 48 086 08 {Discontinued not avallable at Kohler Co.)
17  Washer 11,14 48 283 04
15 X-22-9 24 Ring, “O"
18 Clip ' 16 48 153 03
15 52 154 01
19 Screw, H.C. 7/16-14 x 3/4™
15 X-8-11

39



K582

Group 11
ELECTRIC START

Note: For additional Electric Start components,

see page 41,
Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
1 Starter assembiy 8 Cap, commutater end
(Includes 8-14) {Includes 9}
11,21,26,32,36,39,47,50,51,52,53, 11,21,26,32,36,99,41,47,49,50,
55,56,58,61,65,68,71,501,502,503 48 098 02 51,52,583,55,56,58,61,65,68,89,

1 Starter assembly 71,501,502,503 48 227 04

{Includes 8-14) 9 Kit, brush and spring
41,49,69 48 098 01 {Replaced by 52 755 15)

2 Screw, sems H.C. 5/16~18 x 7/8” (3} 11,21,26,32,36,39,41,47,49,50,51,
11,21,26,32,36,39,41,47,49,50,51, 52,53,55,56,58,61,65,68,69.71,
52,63,55,56,58,61,65,68,71,501, 501,502,503 48 765 15
502,508 ¥-154-1 10 Armature assembly

2 Screw, H.C. 3/816 x 17 {2) 11,21,26,32,36,39,41,47,49,50,51,

7 X-158-3 52,53,55,56,,58,61,65,68,69,71,

2 Screw, H.C. 5/16-18 x 1" {2) 501,502,808 277805
59 X-154-2 11 Kit, starter drive

3 Bracket, starter support (Includes 12)

41.49.69 45 161 04 11,21,26,32,36,39,41,47 48,50,

4 Screw, self-tapping 1/4-20 x 3/4” g: '23;526525%502’53'61 ,65.68,69, 48 755 02

41,49,69 X-67-62 i "
v " i2 Kit, drive parts

§  Washer, plain 3/8" (3) 11,21,26,32,36,39,41,47,49, 50,
41 X-25-41 51,52,53,55,56,58,61,65,68,59,

5  Washer, plain 3/8” (2) 71,501,502,508 48 755 13
49,69 X~25-41 13 Cap, drive end

6 Screw, sems 5/16-18 x 3/4" 11,21,26,32,36,39,47,50,51,52,53,

41,49,69 X-6-11 55,56,58,61,65,68,71,501,502,503 48 227 03

7 Washer, lock 5/16” i3 Cap, drive end
49,60 - X-21-1 41,49,69 48 227 02

7 Washer, star 5/16” 14  Thru bolt wiwasher {2}

41 X-22-16 11,21,26,32,36,39,41,47,49,50,51,

7 Washer, plain 5/16" 52,53,55,56,58,61,65,68,69,71,

41,69 X~25-20 501,502,503 48 211 1

40




K582

ELECTRIC START
(Cont’d)

Note: For édditionél E!éctric Start components,
see page 40,

Index Description Part

_ Index Daesecription . Part
. Number Variation Number Number Number Variation Number Number
15  Starter assembliy ‘26 Ring, snap
{Includes16-32).. . 57 ... .., 48 140 01
: 57 ' 48 098 03 .27 Collar, pinion stop
16 Screw w/washer (2) : ; 57 . ... . 48 241 01
Y SR : 48 086 07 28  Cover, starter housing '
17  Cover, end frame o 57 48 096 08
57 uonr 48 096 09 © 29 Nut (2)
18  Bolt, thru (2} . 52 .. 0 48 100 03
57 - 48 211 02 30  Switch assembly, magnetic
18 Boot; rubber i 57 48 089 06
57 42 121 01 3 Spring, break
57 48 089 05
20 Kit, brush
32 Cover, plunger
{inciudes 21) 57 48 096 07
57 48755 22 33 Plate, lock
21 Spring, brush (4) 57 ' 48 146 06
57 48 089 04 34 Bracket assembly, solenoid
22 Yoke (Includes 35-43)
i 57 48471 04 11,26,32,39,47,50,51,52,53,56,58,
E e 23 Armature 51,71 48 217 04
AN 57 48 170 01 34 Bracket assembly, solencid
o 24 Seal, rubber (includes 35-43)
IR {Discontinued not available at Kohler Co.) (Use before serial no. 12112920}
57 48 032 1 503 48 237 04
25 Cluteh, over-running

{Discontinued not available at Kohler Co.}
57 48 239 01

41




ELECTRIC START

(Cont’d) K582
index Dasecription Part Index Description Part e
Number Variation Number Number Number Variation Number Number RN
35 Bracket, solenoid 42 Washer, lock 1/4" {2)
11,26,32,39,47,50,51,52,53,56,58, {Use before serial no. 12112920}
61,68,71 48 126 15 503 X~20-1
35 Bracket, solenoid 43 Nut, hex 1/4"-20 (2)
{Use before serlal no. 12112820} 11:26,32,39,47,50,581,52,53,56,58,
503 48 126 15 61,71 X~-81-1
386  Solenoid 43 Nut, hex 1/4"-20 (2)
11,26,32,39,47,50,51,52,563,56,56, - (Use before serial no. 12112820)
58,61,71 48 404 03 503 H~81-1
36  Soienoid 44  Screw, sems hex hd. 1/4-20 x 1/2" (2)
{Use before serial no. 12112920) 11,26,32,39,47,50,52,53,56,58, :
503 48 404 03 61,68,71 X-132-6
36  Solencid 44  Screw, sems hex hd, 1/4-20 x 1/2* (2)
{Use before serial no. 1630000015) {Use before serial no. 12112920)
501 . 48-404 03 503 X-132-6
37  Nut, hex 5/16"-18 (2) 45  Washer, plain 1/4” (2) '
11, )26, 32 89,47,50,51,52,53,56,58, 26,32.47 X-25-53
61,71 X-77-2 NOT ILLUSTRATED
37  Nut, hex 5/16"-18 (2) Decal, warning (white)
{Use before serial no. 12112820} 11,51, 55,57.,65,502 237447
508 X-77-2 Décal, warning (Black)
38 Washer. lock 5/16™ (2) 56 237448
11,26,32,39,47,50,51,52,53,56,58, Decal, 12 volt warning (white)
LB : X=-21-1
38 - Washer, lock 5/16* (2) 51.55,502 277356
g ! . Decal, 12 volt warning {black)
(Use before serial no. 12112920) 56 277365
503 X211 '
Lead, black, coll to connector
38 Nut, hex 8-32 (11"-14 gauge - uninsulated push on tab
11,26, 32 39, 47 50,51,52,53,56,58, '
T eeT X724 #10 insulated grip barrel eyelet terminals)
39 Nut, hex 8-32 [l 47 518 20
(Use before serial no. 12112920) Lead, soienoid to connactor
- 503 X-72-4 (Diseontinued not avallable at Kohler Co.}
40  Washer, lock #8 n . ' 47 518 29
11,26,32,39,47,50,51,52, 53,56, Lead, black
58,61,71 X182 (6"~ 6 gauge - 5/16" and 1/4” insulated grip
40 Washer, lock #8 barrel eyelet terminals} -
(Use before serial no. 12112920} 26,32,39,47,50,51,52,53,56,58,
508 K182 61,71 48 518 12
41 Serew, H.C. 1/4-20 x 172" (2) Lead e '
11,26,32,39,47,50,51,52,53,56,58, {6” -~ 6 gauge - 5/16" and 1/4" Insulated
61,71 H-5-13 grip barre!l eyelet terminals}
41 Screw, H.C. 1/4-20 x 1/2” (2) ' {Use before serlal no. 12112920)
(Use before serfal no. 12112920) §03 48 518 12
503 ¥-5-13 Lubricant, starter
42  Washer, lock 1/4” (2} 11,21,26,32,36,39,41,47 49,50,
11,26,32,39,47,50,51,62,53,56,58, 51,52,583,55,56,58,61,65,68,69,
81,71 X-20-1 71,501,502,503 ' 52 357 01

42



K582

Group 12
EXHAUST
Index Description Part Index Description - Part
Number Variation Number Number Number Variation Number Number
i Cap, muffler 4 Manifold, exhaust
19,72,81 277363 {Use after serial no. B0B19389)
2 Muffler 502 : 277218
19,72,81,505 277364 4 Manifold, exhaust
3 Nut, lock 1-1/2" 23,29,60 277482
19,72,8% 158153 4 Mianitold, exhaust
4 Manifold, exhaust 25,59,68,78,80 48 164 08
9,18,33,42,72,74,501,504,505 277013 5 Muffler
4 Manifold, exhaust 506 48 068 02
{Use before serial no. 11114073} 5 MMuffler
66 277013 {Use after serial no. 2112800005)
4 Manifold, exhaust 82 48 068 02
{Use before serial no. 8082000) 5 Muffler (2}
502 277013 a7 275679
4 Manifold, exhatst 5 Muffler (2}
7,48,49,76,81 277218 70 275679

43




EXHAUST

(Cont’d) K582

index - Description Part index Description Part

Number Variation Number Number Number Variation Number Number
5 Muffler (2) 11 Washer, lock (2}

{Use before serial no. 9846603) 506 X~23-1

503 275679 13 Washer, lock (2)
6 Muffler {Use after serial no. 2112800005)

504 277066 ‘82 X-23-1
B Muffler 12 Gasket, manifold (2)

{Use before serial no. 9066540} oy - 7',9_,{!9.23,25.29.33.39.42,48,49,

501 277066 ' 52,58,59,60,64,68,72,73,74,76,
7 Plug, pipe 1-1/4" "78,80,81,62,501,502,504,505,

68,78 X-75-19 506,508 277091
7 Plug, pipe 12 . Gasket, manifolid {2)

33,66 H-75-23 {Use before serial nc. 11114073)
7 Plug, pipe 1-1/2" 66" ' 277091

7,23,25,29,48,49,59,60,76,80,81 X-76-37 12 Gasket .
7 Piug, pipe 1-1/27 . -34/87,61,65,503 48 041 12

{Use after serlai no. 80819939} 12 Gasket, intake (2}

£02 X-75-37 7.9,19,23,25,29,33,39,42,46,48,
8 Manifold, intake 48,52,55,59,60,64,68,69,71,72,
33,66 48 164 05 73,74,76,77,78,79,80,81,82,507,
8 Manifold, tntake 502,504,505,506,508 = 48 052 02
39,55,59,60,64,69,72,73,74,76, 13 Screw;"hex 5/16-18 x 2-3/4"
79,871,506 48 164 03 59,78,80 e 25 085 06
8 Manifold, intake 13 Screw, hex 5/16-1B x 1" (2}

{Use before serial'no. 12031828} 64 25 085 08

508 48 164 03 13 Screw, sems H.C,
8 Manifold, intake ) 5/16-18 x 1-1/2" (4)

(Discontinued not available at Kohler Co.) 34,37.65,70,503 41 086 14

ral 48 164 10 13 Screw, H.C. 5/16-18 x 2-1/2" (2}
8 Manifold, intake 73,82,506 X-125-11
77 48:-164 12 13 Screw, H.C. 5/16-18 x 2-3/4"
8 Manifold, Intake oy © [Replaced by 25 086 06)
78 48 164713 23,25,29,60,68 X-125-14
8 Manifold, intake ) . 13 Serew, H.C. 5/16-1B x 17 (2)
7.9,19,25,29,46,48,501,502,503 48 164 02 39,52,55,508 A-154-2
S Manifold, intake . 13 Screw, H.C. 5/16-18 x 17
23,42,498,52,61,68,80,82,504 48164 07 73,82,506 X-154-2
9 Manifold, intake 13 Screw, H.C, 5/16-18 x 1-1/4” {4)

(Use after serial no. 12031825) 7.9,19,33,42,48,49,72,74,76,81,

508 48 164 07 501,502,504,505 X-154-4
10 Screw, hex socket hd. cap 13 Screw, H.C, 5/16-18 > 1-1/4" (4)

5/16-18 x 1-1/4” {4) (Use before serial no. 11114073)
7,8,19,23,25,29,33,89,42,46, 48, 68 X-154~4
49,52,55,59,60,61,64,66,68,69,71, 13 Screw, H.C. 5/16-18 x 1-1/4" (3) L
72,73,74,76,77,78,79,80,81,82, 23,25,29,59,60,68,78,80 X-154-4
501,582,504,505,508,508 X-585-15 13  Secrew, H.C. 5/16-18 x 1-1/4"

11 Washer, lock 5/16" (2). 73,82,506 H-154~4

. 34,37,48,65,70,503 . H-21-1 13 Screw, H.C. 5/16~18 x 1/2" {4}

11 Washer, lock 5/16" () 25,78,80 K-6-1
39,52,55,73,82,508,508 K-21-1 - 14 Manifold, intake

11 Washer, lock 5/167 (4) 34,37,65,70,503 277627
7,9,19,33,42,46,49,60,61,66,69, i85 Screw, M.C. {2)
71,72,74,76,77,79,81,501,502, 34,37,65,70,503 41 086 02
504,505 X-21-1 i5 Screw H.C. (2)

1 Washer, lock 5/16" (5) 506 KB-7.
23,29,59,68 H-21-1 18 Screw H.C. (2)

11 Washer, lock §/16” (8} {Use after serial no. 2112800005) :
64 X-21-1 82 X-8-7

i1 Washer, fock 5/16" {8} 16 Washer, plain {2}
25,80 X-21-1 39,52,55,64,508 X-25-20

11 Washer, lock 5/16” {10) 16 Washer, plain {4}
78 K211 33 H~25-20

44




EXHAUST

K582 {Coni’d)
Index Description Part index Description Part
Number Variation Number Number Number Varlation Number Number
16 Washer, plain {4} 24 Elbow, exhaust cylinder #2
(Use before serlal no, 11114073} 39,52,55,64,73,82,506,508 48 054 05
66 X~25-20 25  Strap, lifting (2)
16 Washer, flat (2) 7,9,19,23,25,29,33,34,37,39,42,46,
506 X-25-34 48,49,52,55,59,60,61,64,65,66,68,69,70,
16 Washer, flat (2) 72,73,74,76,78,79,80,81,82,501,502,
(Use after seriai no. 2112800005) . . B03,504,505,505;508 47 445 02
82 : H-25-34 25 Strap, lifting(2)
17 Nut, hex 5/167-18:(2) 71.77.83 52 445 D2
39,52,55,64,508 X-~82-2 26  Stud {4)
17 Nut, hex 5/16"-18 {2) {Replaced by 41 072 19)
39,52,55,64,508 H-77-2 23,29,60 235809
18 Gasket 26 Stud (2)
(Replaced by 48 041 11) 39,52,55,64,508 48 072 04
34,37.61,65,66,70,503 277628 27 Nipple (2)
18  Gasket, intake (2) 37,65 48 136 01
{Use before serial no. 11114073) 27 Nipple
66 48 052 02 70 ' 48 136 01
18 Gasket 27+ Nipple (2)
(Replaced by 48 041 11) ~ {Use before serial no. 9846603)
(Use after serial no. 11114072) 503 . 48 136 M1
66 277628 28 Connector, hose :
19 Gasket, manifold . g 77,78 25 155 02
70 277828 29 Connector, hose
19 Gasket, manifold 78 X-380-1
(Use after serial no. 11114072} ) 30 Clamp, muffler (3}
66 ) 277629 506 237548
20 Cover, exhaust elbow cyi. #1 30 Clamp, muffier (3)
39,52,55,64,508 ° 48 096 01 {Use after serial no. 2112800005)
21 Cover, exhaust elbow cyl. #2 82 237548
39,52,55,508 48 096 02 N Spacer (2)
21 Cover, exhaust elbow cyl. #2 506 25 112 07
.84 e 48 096 10 31 Spacer (2} .
22 Elbow, exhaust cylinder #1 {Use after serial no, 2112800005)
_ 39,52,55,64,73,82,506,508 48 05404 82 - i o 25112 07
23 Elbow, exhaust ' L 32 Screw, H.C. 5/16-18 x 5/8" (2]~ e
45 054 21 s RO . L I Xi6-12

..508

45



K582

Group 13
FLYWHEEL

Index Description - Part Index Deseription Part
Number Variation Nurmber Number Nurmnber Variation Number Number
1 Shaft, front drive 3 Fiywheel
(1-1/8" dia.) 78
45,61,504 277637 Before serial no. 14056211 use: 48 025 14
1 Shaft, front drive After serial no. 14056210 use: 48 025 23
(1-1/8" dia.) 3 Flywheel|
{Use after serial no. 15140328) 81
81 277637 Before serial no. 15140329 use: 48 025 16
1 Shaft, front drive After serial no. 15140328 use: 48 025 14
(17 dia.}- 4 Screen, grass
{Discontinued not available at Kohler Co.) . Scsrt::'ss;:2;82'5m ;502,503 48 162 01
4 . aeioe 277894 {Use before serlal no. 10171388)
1 Shaft, front drive 505 48 162 01
77,83 " 48144 13 4 Screen, grass
2 Key, woodruf 44,59,61,72,77,83 48 162 02
29,41,44,45,49,52,54,55,59,61,64,66, 4  Screen grass
68,70,72,73,74,77,78.79,80,81,82,83, (Use after serial no. 15140328)
B5,503,504,505 A-45-3 81 48 162 02
2 Key, woodruff (2) 4 Screen, grass
501,502 K-45-3 68 48 162 09
3 Flywheel 4 Screen, grass
59,66,77,82 48 025 i6 {Use after serial no. 10171387)
3 Flywheel 505 48 162 09
29,41,44,45,54,55,61,64,68,72,73,79,
B83,501,502,503,504,505 48 025 14

49




FLYWHEEL

K582 {Cont’d)

Index Description Part Index Desecription Part

Number Variation Number Number Number Variation Number Number

5 Mut, fock 13 Screen, grass
29,41,44,45,49,52,54,55,59,61,64, 29 277470
66,68,70,72,73,74,77,78,79,80,81, 13 Screen, grass
82,83,85,501,502,503,504,505 277595 (Use before serial no. 15140329)

& Nut, hex 1/4” 81 277470
29,‘”.44,45,49,52.54,55.59,51 ,64, 13 SQreen' arass
66,68,70,72,73,74,77,78,79,80,81, 52 277023
'82,83,85,501,502,503,504,505 X~80-1 14 Washer, pliin 1/4” (4)

7 Flywheel assembly 29,45,54,55,59,61,64,68,72,73,77,

(Includes 8,8) 79,81,82,83,501,502,503,505 X-~25-52
80 = 48 025 28 15 Screw, H.C. 3/8-16 x 17 (4}

7 Fiywheel assembly (Use after serial no. 15140328)

{Includes 8,9} a1 - X-155-2
5 48 025 29 : T

. F;:L ongine 15 Screw, H.C. 3/8-16 x 1" (4)

{Discontinued not available at Kohler Co.) 16 P$Té§5‘49'59'61 72.74,77,83 X-159-2
80 48 157 01 prud 277016

8 Fan, engine i
a5 48 157 02 17, Support, rotor

9 Screw, hex socket hd. cap (4) 49,74 48 161 03
80,85 25 086 31 18 Rotor

10 Shaft, front drive (tapered) 49,74 48 414 01
59,72 : 48 144 06 19 Washer, lock #10 (6)

11 Fiywheel 49,74 K-19-1
49 48 025 04 20 Screw, R.H.M. 10-24 x 7/16" {6)

11 Flywheel 49,74 X-50-15
52 48 025 08 20  Screw, phillips 1/4-20 x 5/8” {4)

11 Flywheel 29,44 ,45,54,55,59,61,64,68,72,73,

74 48 025 20 77,79,81,82,83,501,502,503,505 47 086 08

11 Fliywheel 20 'sérew, truss hd. 1/4-20 x 7/8” (4)

70 48 025 24— 52 ' X-166-1

12  Screen, grass 21 Screw, trigger

: 79 - 277017 . S 48 086 16

47



K582

Group i4
FUEL PUMP

Note: Eér ad'clitional Fuei Pump. coi’np_onents .

see page 52.
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Filter assembly, fue! 2 Body, filter
{Includes 2-7) (Use before serial no. 8286107)
10,23,30,503 A-201073 {Discontinued not avallable at Kohler Co.)
1 Filter assembly, fuel 505 270785
{Includes 2-7} 3 Gasket, bowl )
{Use before serial no. 13169252) 10,23,30,5603 270690
512 A-201073 3 Gasket, bowi
1 Filter assembly, fuel (Use before serial no. 13169252)
(Incldes 2-7) 2 Gasket, bow #7osee
[USSS ;:;gtz;;gim' 1730800018) A-201073 (Use before serial no, 1730800015)
1 Filter assembly. fuel §04,506,507,511 270680
Vv, 1ue
{includes 2-7) 3 Gasket, how!
R {Use before serial no. 8296107)
{Use before sena_l ne. 8296107) 505 270690
505 A-201073 4 Element, filter
2 Body, filter 10,23,30,503 270782
(Discontinued not available at Kohler Co,) 4 Element, filter
10,23,30,503 270785 (Use before serial no. 13169252)
2 Body, filter 512 270782
{(Use before serial no. 13169252) 4 Element, filter
(Discontinued not available at Kohler Co.) {Use before serial no. 1730800015}
512 270785 504,508,507,511 270782
2 Body, filter 4 Element, filter
{Use before serial no, 17308000135) (Use before serial no. 8286107}
{Discontinued not available at Kohler Co,) 505 270782
504,506,507,511 270785

43




FUEL PUMP

K582 (Cont’d)
index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number

5 Retaining spring, filter 11 Elbow, 90°
10,23,30,503 270783 {tise before serial no. 13083020}
5 Retaining spring, filter 502 - : 231510
o (Use before serial no. 13169252} 11 Eibow, 90°
512 : 270783 (Use before serial no. 82986107)
] Retaining spring, filter 505 231510
{Use before serial no. 1730800015) - 11 Elbow, 80° * :
: 504,506,507,511 270783 {Use before serial no. 13169252)
5 Retalning spring, filter- 512 : 231510
{Use before serial no, 8296107) 11 Elbow, 90° T S
505 ' 270783 .
6 Bowl, filter {Use fcr serial numbers 10136667 to 10171337,
10,23,30,503 - 270691 and 11002740 to 11187849)
"5 Bow, filter e 513 T 231510
(Use before: serial no. 13169252) 12 Sleeve, tube (2}
512 .. 270691 16,23 220547
5 bowt, tilter SN . 12 Sieeve, tube {2}
(Use before serial no. 1730800015) (Use before serial no. 1730300015)
504,506,507 ,511 R 270891 L 511 220547
[ Bowl,filter : - S ; 13 Nut, 7/167-24 (2}
: {Use before serial no. §2386107) 16,23 70 220786
506 [ : 270891 S 137 Nut, 7/167-24 (2}
-7 Retainer, spring (Use before serial no, 1730800015)
10,23,30,503 270784 511 o il oo 290785
7 Retainer, spring-. Les T © 414" Line, fuel
{Use before serial no. 13169252) {Discontinued not available at Kohler Co.)
512 : - 270784 a3 ’ 277591
7 Retalner;: spring S wieto 14 Line, fuel
(Use before serial na. 1730800015) {Use before serlal no. 1730800015)
504,506,507.511 e 270784 {Discontinued not available at Kohler Co.)
7 Retainer, spring 511 277591
{Use before serial no. 8286107). . : . .
506 : R 270784 15 Line, fuel .
8 Bracket; fuet flitef 16 o - 46 353 02
8  Bracket, fuel filter . . e 10,23,30,503 277483
: {Use before serial-no. :13188252) 16  Nipple, straight - .
512 Ry o 277132 (Use before serial no. 13169252)
8 Bracket, fuel. filter L e 512 ' 277483
o (Use before serial no. 1730800015} - 16 Nipple, straight. =
504,506,507.,511. ... .o ... ooe. 277132 {Use before serlal no. 1730800015)
8 Bracket; fuel filter - ... - ... S 504,506,507,511 277483
: (Use before serial no. 8286107) . 16 Nipple, straight :
505 : : o 277132 {Use before serial no. 8296107) -
g Bracket, fuel filter 505 277483
10 48 126 12 17 Kit, fuel pump
10 Nut, hex 1/2"-13 {Includes’ 18,19{qty. 2])
10,23,30 - X-89-7 a0,31,34,36,42,43,44,48,509,
16 Nut, hex 1/2"-13 510,512 g 48 559 01
{Use before serial no. 13169252} 17 Kit, fuel pump
512 : X-89-7 (Includes 18,19[qty. 21)
10 . Nut, hex 1/2"-13 : X
- (Use after serial no. 9602772)
(Use before serial no. 1730800015} 508 : T . 48 555 01
506,507,511 X~89-7
10 Nut, hex 1/2"-13 17 Kit, fuel pump ]
(Use before serfal no. 8296107) {includes 18,19]qty. 2])
i 505 H-BG-T7 {Use before serlal no. 1730800015) ,
S 11 Elbow, $0° 506,507 48 559 O
16,23,30,31,503,509 231510 17 Kit, fuel pump
11 Elbow, 90° {includes 18,19[qty. 21}
{Use hefore serial no. 1730800075} {Use before serial no. 8296107)
504,506,507 ,511 231510 505 AB 559 91




FUEL PUMP

(Cont'd) K582
Index Description Part index Description Part
Mumber Variation Number MNumber Number Variation Number Number
17 Kit, fuel pump 20 Screw, pozidriv T.H.
(Includes, 18,19 [aty. 2]) 114-20 % 5/8" (2)
{Use before serial no. 13083020) {Use after serial no.- 9802772) .
502 48 559 01 508 - . ; . 47 085 08
17 Kit, fuel pump 20. Screw, pozidriv T.H.
{Includes 18,19 qty. 2]) 1/4-20 x 5/8" (2) . .-
(Use after serial no. 9200245) {Use before serial ho. 8296107}
501, ..., o 48 559 01 505 . 47 086 08
17 Kit, fuel pump o ' 20 Screw, pozidriv T. He
(Includes 18,19 [qty. 2]} 1/4-20 x. 5187 (2} .
{Use between serial numbers 10136667 {Use before serial no. 13093020]
to 10171337, and 11002740 to 11187849) 502 47 086 08
_ 513 ’ 48 558 1 20 Serew, pozidriv T.H.
18 Gasket, fuel pump 114-20 x 578" (2)
30,31,34,36,42,43,48,48,50,508,507, (Use after:serial no. 9200345)
509,510,512 ' 25 041 09 S 501 47 086 08
18 Gasket, fuel pump’ 20  Screw, pozidriv T, H :
{Use-after sérial no. 9802772) 114=20:% 5/8" (2):
. 508 25041 09 (Use for setial numbers 10136667 to
18 Gasket, fuel pump - 10171337 and 11002740 to 11 187849) .
{Use before serial no. 52961 07) 5§13 vl 47 086 08
£05 25 041 09 20 Screw, F H. 1/4-20 X 3/4" {2)
18 Gasket; fuel pump 22,43 A~174-2
(Use after serial no. 1730800005) 20 Screw, F.H. 1/4-20 % 3/4” {2)
504,511 25 041 08 {Use before serial no 9602??3)
18 . Gasket, fuel pump ) 508 - s ] X-174-2
: {Use before serlal no. 13033020) 20 Screw, F.H., 1/4-20 x 3/4" (2}
502 25 041 08 {Use bafore serial no. 9200246) :
18 Gasket, fuel pump 501: ! . X-174-2
(Use after serlal no, 9200245) 21 Connector, hose 90% (2}
" 501 25 041 09 10,22,33, 34 36, 44 46 501 508.
18  Gasiket, fuel pump 509,510 cor 25 155 02
(Use before gerial no. 10136667, 21 Connector, hose 90° {2)
for serial nos. 10171338 to 11002739, {Use after serial na. 131 69251)
and after serial no. 11187849) 512 25 155 02
513 25 041 09 21 Connector, hose 90°
19 Washer, plain 1/4" (2)+ 16,23;30,31,39,42,43 25 155 02
30,31,94:36:42,43,44.46,509, 21 Connector, hose 90°
510,512 X-25-63 {Use befare serial no. 131‘69252)
19 Washer, plain 1/4" {2)- ’ B12- 25 185 02
{Use ‘after seérial no. 9602772) 21 Connector, hose 90° '
508 : X-25-63 {Use befare serial no. 1730800015)
19  Washer, plain 1/4" (2) ‘ 504,5806,507,511 ° 25 155 02
{Use before serlal no,- 1730800018) 21 - Connector, hose 90°
506,507 X-25-63 {Use before serial no, 8286107}
i8¢ Washer, plain 1/4” (2) 505 25 155 02
{Use before serial no, 8296107} 21 Connector, hose 90° {2)
505 oo H-25-563 (Use before serial no. 13093020)
i¢  Washer, pla:n 1!4" 2) 502 25 155 02
{Use after serial no. 9200345} 21 Connector, hose 90° {2}
501 K-25-63 (Use between serial numbers 10136667 thru
19 Washer, plain 1/4” {2) 10171337, and 11002740 thru 11187849)
{Use before serial no. 13093020} 513 25 155 02
502 X-25-63 22 Clamp, hose {2)
19 Washer, plain 1/4” {2} 10,23,30,31,33,34,36,42,43,44,46,50,
{Use for serial numbers 10136667 B2,504,506,508,509,510,511,512 X-426-9
to 10171337,and 11002740 to 111875849} 22 Clamp, hose {2)
513 X-25-63 {Use before serial no. 1730800018}
20  Screw, pozidriv T.H. 1/4-20 x 5/8” {2} 507 K-425-9
10,16,23,30,31,34,36,42.44,46, 22 Clamp, hose {2)

49,50,504,506,507,508,510,

511,512 47 036 08

{Use before serial no. 8226107)
505 H~426-9

80




FUEL PUMP

K582 (Cont’d)
Index Desecription Part Index Description Part
Number Variation Number Number Number Varlation Number Number

22

22

22

22

22

23

23

23

23

23

Clamp, hose (2}
{Use after serial no. 9200245}

501 ¢ X-426-9
Clamp, hose (2} .
{Use hefore serlal no. 13093020)

§02 X-426-3
Clamp, hose (2)

" (Use between serial numbers 10136667 thru

10171337, and 11002740 thru 11187849)

513 X~426-9
Clamp, hose
22 K-426-9

Ciamp, hose

(Use before serial no. 9200246)
501 ) X-426~9

Elbow, street
22,30,31,34,42,43,46,501,508,
510,512

Elbow, street

(Use before serlal no, 1730800015)
504,506,507

Elbow, street

{Use before serfal no. 8286107)

R-5565-2

X-565-2

505 X-565-2 "

Elbow, street
(Use before serial no, 13093020)

502 . X~555-2
Etbow, street
{Use hetween serial numbers 10136667 thru
10171337, and 11002740 thru 11187849}

513 _ _ _ X-555-2

24

24

24

24

24

24

25

25

25 -

25

Line, fuel 5~1/2"
10,22,23,30,31,33,34,36,42,43,44,48,
£01,508,502,510,512

Line, fuel 5-1/2"

{Use before serial no, 1730800015)
504,506,507,511

Line, fuel 6-172" . -

{Use before serial no. 8296107)

505 S

Line, fuel 521/2"

{Use before serial no. 13093020)

502 ' : 25 353 01

Line, fuef 5-1/2"

{Use between serial numbers 10136667 thru

10171337, and 11002740 thru 11187849)

25 353 01

25 353 01

25383 1

513 25 355 01
Line, fuel 9"

46 25 353 10
Line, fuel - assembly

30 A~277654

Line, fuel - assembly
{Use before serial no. 13169252)
512 _ A-277654
Line, fuel - assembly
{Use before serial no. 1730800015}

504,506,507 A-277654
 Line, fuel - assembly
" {Use before serlal no. 8296107)
- 805 A-277654

51



K582

FUEL PUMP
(Cont’d)

s 48 <N

i o

Nete: For additional Fuel Pump components,

a0

\ e >

— 46

see page 48.
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
26 Kit, fuel pump 29 Line, flexible - fuel {§")
(Inciudes 18,27,28) {Use after serial no. 1730800005)
48,50 48 §59 02 504,506,511 25 353 08
26 Kit, fuel pump 29 Line, flexible - fuel (9”)
{Includes 18,27,28) 52 25 353 10
{Use after serial no. 1730800005) 30 Kit, fuel filter
504,506,607,511 48 5589 02 {Includes 31,32)
27 Connector, hose 45° .49.50.52_ 48 755 38
49,50 47 155 12 30 ﬁ"rhj::; 2'1‘%’2]
27  Connector, hose 45° ne o
(Use after serial no. 1730800005) {Ussgfgto"g’ ss;‘;‘a; o 1730800005) 48 755 38
504,506,507 ,511 47 155 12 e '
28 Conneoctor, 90° . 3 Fuei filter
49.50 X-380-1 {Replaced by 25 050 03)
’ o 49,50,52,509,510 45 050 M
28 Connector, 95) a1 Euel filter
{Use after serial no. 1730800005) {Use before serial no. 13169252)
504,506,507,511 X-380-1 (Replaced by 25 050 03)
29 Line, flexibie - fuel (3") 512 45 050 01
49 25 353 02 31 Fuel filter
29  Line, flexible - fuel (37) {Use after serlal no. 1730800005)
{Use after serial no. 1730800005) {Replaced by 25 050 03)
507 25 353 02 504,506,507,511 45 050 01
29  Lline, fuel 31 Fuel filter
10 25 353 03 {Replaced by 25 050 02)
29 Line, flexible - fuel (57) 46 41 050 03
50 25 353 08

52




FUEL PUMP

K582 (Cont’d)
Index Description Part Index Description Part
Number Variation Number Number MNumber Variation Number Number
32 Clamp 40 Gasket, fuel pump
49,50,52 K-2000-1 4,39,52,503 25 041 05
32 Clamp 40 Gaskef, fuel pump
(Use after serial no, 1730800005} (Use after serial no. 8296106)
504,506,507 ,511 X~2000-1 505 _ 25 041 05
33 Washer. p!ain 1/4” a0 Gasket, 'fuel pPUmp
49,50,52 X-25-68 (Use after serial.nd. 13093019)
33 Washer plain 1/4" 502 25 041 05
(Use after serial no. 1730800005) 40" Gasket fuel pump
504,506,507,511 X-25-68 (Use before serial no. 10136667,
34 Line, flexible - fuel 1-3/4” g for serial nos. 10171338 to 11002739,
49,50 48 353 07 and after serial no. 11187849) '
34 Line, flexib!e_— fuel 1-3/47 513 25 041 05
(Ussgt;a;teeg gg?asi::m 1720500089) 48 353 07 41 Pump assembly, fuel
35 Clamp (2) 10,16,22,23,33 A-277539
49,50 25 237 01 41 Pump assembly, fuel
35 Clamp {2) {Use before serjal o, 9602773)
(Use after serlai no. 1730800005) 508 A-277539
504,506,507,511 25 237 01 41 Pump assembly, fuel _
36 Screw, H.C, 1/4-20 x 5/8" {2) {Use bafore serial no. 1730800015)'
4,52,503 X-132-5 504,511 A-277539
35 Screw, H.C. 1/4-20 x 5/8" (2} 41 Pump assembly, fuel
: " {Use after sérial no. 8296108) B T - {Use-before serial no. 9200246} -
505 o Xi132-5 o 501 L A-277539
36 Screw, H.C. 1/4-20' %X 5/8” (2) o 42 Gasket, fuel pump _
" {Use after serial no. 13093019) . 10,16,22,23,33 277649
802 . X-132~-5 42 Gasket, fuel pump
36 Screw H. C. 1/4-20 x 5/8" (2} (Use before serlai no. 9602773)
{Use before serial no. 10136667 for 508 7 277649
serial hos. 10171338 to 11002739 42 Gasket, fuel pump
. and after senal no. 11187849) . {Use, before serial no 1730800015)
513 X~132-5 . 504,511 . _ 277649
36 Screw. H C 1[4—20 X 5/8" (2} 42 Gasket, fuel pump
. 39 X-5-1 {Use.before serial no. 9200246)
36 Screw, H.C. 1!4—20 X 1" {2) y 501 ) 277649
10 ' X~5-7 43 Elbow, street
37 W:‘g’;‘;" took 1/4* (2) 203 . 18 48 283 03
O T 44  Pump fuel
37 Washer, plain 1/4” (2) © {Replaced by 41393 45)
: 39 X-25-53 39 41393 28
38 Nut 1/47.20 (2) o
10,38 X-81-1 45 FElbow, 50
: 39 X-447-10
39 Cover, pump
: 4,39,52,503 240282 46 Line assembly, fuet
39 Cover, pump 39 48 516 01
(Use after serial no. 8296106) 47  Bracket, fuel pump
505 240282 (Discontinued not available at Kohler Co.)
38  Cover, pump . 3% . . o 277722
(Use after senat ho. 13093019) 48 Serew, H.C. 5/16-18 x 5/8" {2}
502 240282 39 X-6-12
3%  Cover, pump 48  Washer, lock 5/16” {2)
(Use before serial ho. 10136667, 39 X-21-1
for serlal nos, 10171338 to 11002739, 50  Cap, fuel
and after serial no. 11187849) 510 25 173 02
513 240282

53



K582

Group 17
GOVERNOR

Note: For additional Governor components,

see page 55.

.Index Description Part Index Deseription Part
‘Number Variation Number Number Number Variation Number Number
1 Kit, governor 1 Ring, -retaining
{Includes 4-~26) _ 2,13,15,16,17,18,22,23,24,25,26,27,
2,13,15,16,17,19,22,23,24,25,26,27, 28,29,30,31,33, 501 502 X~269-4
28,29,33,501,502 48 310 28 12 Cam, breaker
2 Gasket, governor housing ' 2,13,15,16, 17 19, 22 23,24, 25 26,27,
2,18,15,16,17,19,22,23,24; 25, 28,27, 28,29,30,31,33,501,502 S 48 149 04
28,29,30,31,33, 501 502 C 277078 13 Spring. (2)
3 Spring 2,13,15,186, !7 19,22,23,24,25, 26 27,
2,13, 15‘,17.‘19,22.23.24-.25.26.27’. 28,28,30,31,33,501,502 48 088 01
29,33,501,502 271547 14 Kit, thrust sieeve -
3 Spring ' 2,13,15,16,17,19,22,23,24,25,26,27,
25,30,31 230117 o 28,29,30,31,33,501,502 ' 48 755 01
3 Spring 15 Race, thrust bearing _
16,28,30,31 48 091 01 2,13,15,16,17,18,22,23,24,25,26,27,
4- Ring, retaining 28,29,30,31,33,501,502 277101
2,13,15,16,17,19,22,23,24,25,26,27, i6 Thrust bearing, roller
28,29,30,31,33,501,502 X-269-15 2,13,15,16,17,19,22,23,24,25,26,27,
5 Gear, governor . 28,29,30,31,33,501,502° 277100
(Replaced by 48 043 11} 17 Race, thrust bearing
2,13,15,16,17,19,22,23,24,25,26,27, 2,13,15,16,17,19,22,23,24,25,26,27,
. 28,29,30,31,33,501,502- 277561 28,29,30,31,33,501,502 277102
6 Key, woodruff 18  Bearing, needle N
2,13,15,16,17,19,22,23,24,25 26,27, 2,13,15,16,17,19,22,23,24,25,26,27,
28,29,30,31,33,501,502 K-42-2 28,29,30,31,33,501,502 X~-293-2
7 Housing, governor 19 Cover, governor
2,13,15,16,17,19,22,23,24,25,26,27, 2,13,15,16,17,19,22,23,24,25,26,27,
28,29,30,31,33,501,502 48 081 02 28,29,30,31,33,501,502 48 096 0G5
8 Bearing, ball 20 Bearing, needls
2,13,15,16,17,19,22,23,24,25,26,27, 2,13,15,16,17,19,22,23,24,25,26,27,
28,29,30,31,33,501,502 240202 28,29,30,31,33,501,502 48 030 02
9 Gasket, governor cover 21 Bearing, needle
2,13,15,16,17,19,22,23,24,25,26,27, 2,13,15,18,17,19,22,23,24 25,26,27,
28,29,30,31,33,501,502 277099 28,29,30,31,33,501,502 X~293-3
10 Shaft assembly 22 Seal, oil
2,13,15,16,17,19,22,23,24,25 26,27, 2,13,15,16,17,19,22,23,24,25,26,27,
28,29,30,31,33,501,502 48 420 03 28,29,30,31,33,501,502 275055

54




GOVERNOR

K582 {Conit’d)

Index Description Part index Description Part

Number Variation Number Number Number Varlation Number Number

23 Ring, retaining 25 Lever assembly, governor
'2;13,15,16,17,19,22,23,24,25,28,27, 2,13,15,16,17,19,22,23,24,25,26,27,
28,29,30,31,33,501 502 277104 28,29,33._50_1 502 ' 48 087 03

24  Yoke 26 Plug, hex.-ctsk. 1/8" NLP.T.F.
2,13,15,16,17,19,22,28, 24,25,26,27, 2,13,15,16,17,19,22,23,24, 25 26,27,
28,29,30,31 .33.50‘_[_,502 48 471 02 28,29,33,501,502 : Ku75-23

- o GOVERNOR
e €y — 28 _ —33 (Cont’d)
@E_ 27 g (PR @i) .
32 :41
. &, 42 .
30— e
: ~39
S B @
] 51, 5‘0 : : l % ' @_40
49— . . : ®_—43
. ®\ R H=> — 50
ol E 4Is _
. Note: For add:ltlonal Go\fefno:; corhponents,
see page 54.
‘Index Description R . Part Index  Desecription e Part
Number Varlation Number T T Number Number Variation Number ", Number
27 - Elbow, 90°” 33 Lever, throttle o
g, 15 17 19 22 25, 28 27, 28 29 30 i (Use before serial no. 13139361}
31,313,501 502 o X-324-7 502 _ 277080

28  Elbow, 90° © o 33  Lever, throttie '

{Discontinued not available at Kohler Co.) 15,22,26 48 080 02
2,13,15,17,19,22,25,26,27,29, 33 Lever, throttle
33,501,502 277337 (Use after serlal no. 13139360)

29 Qif line 502 48 090 02
2,13,15,16,17,19,22,23,25,26,27,28, 34 Kit, clamp
29,30,31,33,501,502 48 353 05 (Includes 35,36)

30 Union ) 15,22,23,24,26,28,501 48 755 10
2,13,15,16,17,19,22,28,25,26,27, 34 Kit, clamp
28,29,30,31,33,501,502 X~343 (Includes 35,36)

31 Screw, shoulder (Use after serial no. 13139360)
2,13,15,19,22,23,24,25,26,27, 502 48 755 10
29,501,502 275691 35 Screw, R.H.M. 8-32 x 1/4"

a2 Washer, tension 15,22,23,24,26,29,501 X-51-8
2,13,15,19,22,23,24,25,26,27, 35 Screw, R.H.M. 8-32 ¢ 1/4"

29,501,502 277341 (Use after serial no. 13139360}

33 Lever, throttie 502 X-51-8

2,13,15,19,23,24,25,27,29,501 277080

85



GOVERNOR

(Cont’d) K582
Index Description Part Index Description Part . . o
Number Varlation Number Number Number Variation Number Number ) I

36 Washer, plain 49 Seal, diaphragm
15,22,23,24,26,29,501 X-25-102 .2,13,15,16,17,19,22,23,24,25, 26

36  Washer, plain _ 27,28,29,30,31,33,501,502 220074

{Use after serial no. 13139360) 50 Push rod, breaker
502 } X~25-102 2,138;15,16,17,19,22,23,24,25,26,27,

a7 Bracket, solenold 28,29, 30, 31 33,501,502 X-489-8
15,22 48 126 05 51 Breaker assembly

38 .. Solenold {Use before serial no. 6373503)

) 15,22 45 435 02 2,13,15,16,17,19,22,23,24,25,26,27,

38 Housing, breather 29,33,501,502 47 150 03
2,13,15,16,17,19,22,23,24,25,26,27, 51  Breaker assembly .
28,29,30,31,33,501,502,503 A—277905 (Use after serial no. 6373502)

40  Gasket, breather 2,13,15,16,17,19,22,28,24,25,26,27,
2,13,15,16,17,19,22,23,24,25,26,27, . 28,29,30,31,33,501,502 48 150 03
28,29,30,31,33,501,502,503 277073 52 Gasket, breaker cover

41 Screw, H.C. 1/4-20 X 2.3/4” . 2.13,15,16,17,19,22,23,24,25, 23 27, ]
503 48 086 17 28,29,30,31,33,501,502 52 041,11

53 Cover, breaker
2 Washer, plain 1/4” (3 '
A8 Wesger Plain 147 2 X_25-12 2,13,15,16,17,19,22,23,24,25,26,27,
43 Nut, hex 1 147-20 (2) 28,29,30,31,33,501,502 232535
- 503 . X811 54  Arm, control

*~{Replaced by 48 755 31)
17,31,83 277332
55 Kit, governeor adjusting
{Includes 58,57)

44  Body, ball joint {2)
- {Use after serial no. 6373502)
2,15,19,22,24,25,26,27,28,29,

33,501,502 45 208 03 28,30 48 755 32
45 Balljoint (2) , 56 Screw, eye 1/47-20 -
{Use before serial no. 6§273503) 28,30 48 086 13
2,15,19,22,24,25,26,27,29, 56  Screw, eye 1/4-20 x 2-1/8" ,
501,502 237130 16,17,28,31,33 277333
45  Ball Joint {2) 57 Bracket, control
13 237130 28,30. 48 126 18
45 Ball joint (2) 58 Linkage, governor
{Use aﬁer serlal no. 11211560] ] 30,31 43079 01
L2y 237130 59  Lever assembly, governor :
46 Rod, ball joint 30,31 48 030 14
2,15,16,19,22,24,25,26,27,28,29, 60 Grommet
33,501,502 2711561 2,13,15,16,17,19,23,24,25,26,27,28,
47 Rod, ball joint S L . 7 a,33,501,802 . 220297
B 18,23 ... . 240288 NOT ILLUSTRATED S
48 Ball, screw B ' ‘ o ' Lead, black, breaker
2,13,15,16,17,19,22,24,25,26,27,28, {17" - 14 gauge - uninsulated barrel #10 cpen
29,33,501,502 ) 43 194 1 side, insulated grip-barrel #10 eyelet termlnals)
48. Ball, screw ' ' 2,13,15,16,17,19,22, 23,24,25,26,27,
' {Use before serlai no. 1121561) 28,29,530,31,33,501,502 A-231533
23 48 194 01 ' _

86



K582

Group 18
IGNITON

Note:

For additiona! !gnltfon components,
" see page 5§9.

Index Desecription Part index Pescription: Part
Number Varlation Number Number " Number Variation Number Number
1 - Coil, ignition. . _ 5 Washer, lock 1/4” (2)
12,16,28,29,32,35,37,38, 40 42 43 46, (Use before serial no. 2112800015)
47,48,50,51,52,55,56,57,58,60,62,64, 69 X-20-1
65,65,67,68, ,69,70,501,502,503, 504, 5 Washer, lock 1/4” :
506,507,508,508,510,511,512,513, g4 ' %-20-1
514,515 277378 5 Washer, star 1/4”
2 Mounﬂng plate, col] (25) .- 48,58,64, 65 K-22-11
16,28,32, 35 50 51,52,55, 56 57,60, o
64,65.67.68,69.502,503, 55.'5 Sa7, ° mz:h:f:érs;::i;tlso 13071105)
508,509,511,515 ’ 271694
2 Mounting piate, coii (2) B 514, S X-22-11
(Use before serlal no. 13071106) 6 Serew, H.C. 1/4-20 x 1-1/2" (2) .
514 271694 16.28.29,32,35,38.46‘,_50,5_1 52,585,586,
2 Mounting plate, coll : : 57,68,60,62,64,65,67,68,501,502,503,
12,29,36,37,38,40,42, 43 46,47, 48,58, 506,507,508,509,510,515 X-5-26
62,66, 501 504 510 271694 6 Serew, H.C. 1/4-20 x 1-1/2"-(2)
2 Mounting plate, coll (Use after serial no. 130711058)
(Use after serial no. 13071106) 514 A-5-26
514 271694 6 Screw, H.C. 1/4-20 x 1-1/2"-{2)
3 Plate, coi_l mount!ng e (Use béfore serial n. 2112800015)
12,37 277587 CgQ Lo S L K-5-26
s 4 Washer, plain 1/4" _ 6  Screw, sems H.C. 1/4~20x 1-1/4" (2)
12,16,26,29,32,35,38,40,42,43,46,47, 12,29,36,37,40,42,43,47,66,504 X-132-8
50.51,52.55.56,57,58,60.62,64.65,86. 6 screw' sems H-C- 1’4__20 ® 1_-‘ ,4" ‘2)
67.68,69,501,502,503,504,506,507,508, . 3071106}
S 509,510,514 515 X-25-63 {Use before serial no, 1
S 4 Washer, plain 5/16” (2) St4 : " X-132-9
) 12,29 ¥-25-20 6 Screw, serns'H.c. 1/4-20 X 1-1/4" {2}
‘\ : : & Washer. plain 5/16" {4) (USB after serial no. 2112800005)
c a7y K-25-20 89 X-132-8
5 Washer, lock 1/4” {2) 6 Screw, sems H.C. 1/4-20 x 1727
48 H-766-1

16,28,29,32,36,38,43,46,50,52,55,56,
57.58,60,62,65,67,68,504,506,508,509,
510,514,515 X-20-1

57




IGNITION

(Cont'd) K582
Index Deoscription Part index Description Part T,
Number Variation Number Number Number Varlation Number Number ' "'
7 Condenser 16 Clip
12,16,28,29,32,35,37,38,40,42,43,46, 28,56 48 154 02
4-7:.48;5_0,51,52,55,56.57.58.60,62,54, 17 Lead, hi-tension
". 65,66,67,68,69,501,502,503,504,506, 38,48,58,64,65 48 348 02
807, 508 509,510,511,514,515 230722 17 Lead, hi-tension
8 Nut, hex 10-32 (2) {Use after serlal no. 13071105)
12,16,28,29,32,35,37,40,42,43,46,47 48, 814 . 48 348 02
50,51,52,55,56,57,58,60,62,64,65,60,67, 17 Lead, hi-tension
68,69,70,501,502,503,504,506,507,508, 29,40,42,43,47,62,66,510 48 348 03
§09,510,511,512,513,514,515 X-70-3 17 Lead, hi-tenslon
9 Washer, lock #10 (2) Use before serial no, 13071108)
16,28,29,32,37,38,40,42,43,46,47,48, ( 514 48 348 03
50,51,52,55,56,58,62,64,65,66,67,68,69, 17 Lead, hi-tension
501,502,503,504,506,508,509,510; _ {Use after serial no. 2112800005)
- 514 .;':.X-1_9-1 _ 69 . 4B 34803
8 S 17  Lead, hi-tension {2)
X-19-1 12,16,28,29,32,46,50,51,52,55,56,57,60,
8 67,68,501,502,503,506,507,508,508,
i X-19-1 611,515 48 348 D4
s Washar, lock #10 (5) 17 Lead, hi-tension {2)
(Use before serial no. 15140329) {Use before serial no. 2112300015)
10 Bracket, coil 17 Lead, hi-tension
38,58,62,64,65,510 43088 02 29,35,38,40,42,43,47,48,58,62,64,65,
10 Bracket, coll 66,510,514 48 348 04
(Uss::after sarial no. 13071105) @ 'DBB o2 17 Lead, hi-tension
' (Use after serial no. 2112800005)
11 Screw, H.C. 5/16-18 x 17 (2) . . . .
58,62,64,65 K-154~5 63 48 348 04
11 Screw, H.C. 5/16-18 x 5/8" (2) 7o K hHe“s"’" lead (2)
yen e I 12,16,37,42,47,504,508 238057
38,510 X-6-12 : -~ | d (2,
11 Screw, H.C. 5/16-18 x 1" (2} 17 Kit; hi-tensiori lea
(Use before serlai ne. 1709400015)
(Use after serlal no. 13071105) 503 238057
514 . X-154-5 T
12 Bracket, coll 18 Clip, hi-tension {2)
48 : 48 126 16 16,28,29, 32 38,40, 42 46,47 ,50, 51 52,
13 Screw, sems H C ”4_20 x 11447 58 62 84 65 67_68 69 501 504 SQS 507,
48 ; X-132-9 _ 508,500, 514 270154
13 Screw, sems H.C. 1/4-20 x 12" 18 Clip, hi-tension (2)
48 - i Y X332 (Use befor_e serial no 1709400015)
4 Sparkplug (2) . 19 Kit5 Oitator (15 amp.) arond
12,16,28,29,32,35,37,38,40,42,43,46,
47,48,50.51 .52,55,56,57,58,60,62.64. “ncludes 20 termina‘ 25 452 01)
65,66,67,68,69,70,501,502,503,504, ég gz gg gg 221420125‘::35 ‘;375205;‘ 52,58,
506,507,508,509,510,511,512,513,
514,515 235041-S I Kit509151t4 gy 237878
15  Clip, magneto cable. (2} stator {1> amp.
12,1sﬁ,za-.-zg,32-,-35,37(,4)0.42-.43,45.47. {Inciudes 20, terminal 25 452 01) .
50,51,52,55,57,58,60,64,65,66,67,68, (Use before serial no. 1709400015)
69,501,502,503,504,506,507,508,509, 503 % 237878
510,511,514,515 ' 210281 20  Screw hex hd. 10-24 X 3!4" (4)
15 Clip (2) . 16,28,29,32, 33 40,42,46, 47 50,51,52,58,
12,56,57,60,502,511 X-672-7 62,64,65,69,501,504,508,507,508,
15 Clip (2) 509,514 X-87-51
(Use before serlal no. 15140329) 20 Screw hex. hd. 10-24 x 3/4” (4) _
515 M-B672-7 (Use before serial no. 1708400015) IR I
16 Clip 503 X-67-51 .y
{Replaced by 47 154 01) 20 Screw, tapping 10-24 x 1" {4) B
28,56 48 184 M G7,68 25 086 29
i5 Clip {2) 21 Kit, stator (26 amp.)
{Replaced by 47 154 {1} {includes 20,22, terminal 25 452 06)
38,62 48 154 01 67,68 25 755 07

58



IGNITON

K582 (Cont’d)
index DPesecription Part Index Description Part
Numbar Varlation Number Numbaer Mumber Varlation Number MNumber
22 Connector, receptacle (2} 24 Washer, lock #10 .
67,68 . . 25 155 04 40,47, X-22-9
23 Stator {30 amp ) 24 Washer, lock #10
. 12,56,57,60,502,511 277083 {Use after serial no. 2112800005)
23 Stator (30 amp.) 69 X-22-9
{Use before serial no. 15140329) 25 Screw, tapping 10~24 x 17 {4}
515 277063 (Replaced by 25 086 29)
24 Washer, lock #10(4) 12,56,57,60,502,511 25 086 29
. 12,56,57,60,502,511 H-22-% 25 Screw, tapping 10-24 x 1" (4}
24  Washer, lock #10 {4} (Use before serial no._15140329}
{Use before serlal no. 15140329) (Fleplaced by 25 GBG 249y
. 515 X-22-9 © 515 25 086 29
29 Washer, lock #io (23
35,507 X-22-9
| i IGNITION
S8 ;
- %ﬁ” 4 {Cont’d)
J) J

ST

; ,: —39 45
Note: For additional ignition components,
see page 57.
Index Desériptieon- - o Part ‘Index Description .. ... .Part
MNumber Varlatlon Number Number Number Variation Number Numbar
26 Kit; regulator - rectlfier s amp ) 23 Screw sems H.C. 1/4-20 x 1/2" (2) .

(Includes 27) " 58,84 X-132-6

(Use after serial no. 15108953) 30 Regulator - rectlﬂer (25 amp )}
16,28,29,32,40,47,50, 51 52 62,65,69, 67,68 : 25 403 01
'503,504,506,507,514 T 2575503 31 Regulator {30 amp.)

27  Screw, sems hex hd. 1/4-20 X 5/8” (2) 12,56,57,66,511 277064
87,68 o X~132-5 31 Regulator (30 amp.)
a7 Screw, sems hex hd. 1/4-20 X ISIB" 2) {Use before serial no. 15140329}

(Use after serial no. 15108953) 515 277064
16,28,29,32,38,40,46,47,50,51,52,62, 1 “59“::““ (30 amp. ) 1415828
65,69,501,503,504,506,507,514 X-132-5 ¢ phs efore serial no. 2} 277064

28  Regulator - rectifier (15 amp.) 32 Connector, body
38,42,46,58,64,501,508,509 . 41 403 08 38,46.58,64,501,508,509 237428
28 Regulator - rectifier (1_5 amp.) 32 Connector, body
S (Use before serlal no. 15100954} (Use before serial no. 15108954)
R 16,28,29,32,40,47.50,51,52,62,65, 16,28,29,32,40,47,50,51,52,62,65,69,
{ = 69,503,504,506,507,514 41 403 06 503,504,506,507,514 237429
L 29 Scraw, R.H.M. 10-24 x 1-1/2" (2, 33 Brack@t’ regu[ator
12,60 X~117-9 12,38,46,58,64,501,509 2A77407
28 Screw, R.H.M. 10-24 x 1-1/2" (2) 23 Bracket, reguiator

{Use before serial no. 15140329) {Use before serial no. 15140329}

515 X-117-9 515 277407

1]



IGNITION

(Cont’d) K582
index Description Part index Description Part
Number Varlation Number MNumber Numbar Variatlon Number Number
33 Bracket, regulator Lead, black
{Use before serial no. 15108954) {117 - 14 gauge - unlnsulated push on tab
514 277407 terminals}
34 Scrow, R.H.M. 10-24 % 1/2” (3) 40,62 25 518 08
12,567,60,511 X=-50~15 Lead, black
34 Screw, R.H.M. 1024 x 1/2” (3) {11 - 14 gauge - uninsulated puish on tab
(Use before sarial no. 15140329) terrinals) _ _
515 : %-50-15 {Use after serial no. 2112800005}
35  Connéctor, body 69 R ) 25 51808
{Use after serlal no. 15108953) Lead, biack o
16,28,29,32,40,47,50,51,52,62,65,69, (16" = 14 gauge  uninsulated push-on tab,
503,504,506,507.514 236602 #10 [nsulated grip barrel eyeiet tarmlnals}
36 Connector, tab 50,57,66 25 518 09
67,68 25 155 03 Lead, biack o
a7 Connoctbr ' (18" - 14 gauge - uninsulated-push-on tab,
© 40,42,47,67 48 155 02 #10 insulated grip barrsl ayelst terminals)
3g’ \Conneotor o ) (Use befqre ‘serlal no. 2112800015) L
29,47 277563 69 o i .25 51809
39  Connector -  Lead, black. _
50,69 - . 41 155 03 {18" - 14 gauge - uninsulated push on tab,
40 Connoctor #10 Insulated grip barrel eyelet terminals)
41 Kit, clamp (2) Lead, black
{Inciudes 42-43) 9" - 14 gauge ~ uninsulated push on tab,
{Use before serlat no. 1 4158282) 104 insulated grlp barrel eyelet terminals)
502 : 48 755 10 40 2551813
42 Washer, swivel (2) Lead, black
{Use before serial no. 14158282) (9" - 14 gauge - unlnsu!atgd push on tab,
502 X-25-102 #10 Insulated ¢grip barrel eyelet terminals}
(Use after serlal no. 2112800005}
43 Screw (2) 60 25 518 13
{Use before serlal no, 14158282} Lead assembly
502.. : X-51-8 29 48 518 08
44 Bracket, trlgger Lead assembly
0 48126 19 16,52,68,508° 48 518 09
45 Coil, trigger Lead assembly
70 48351905 {Use before serfal no. 1709400015)
NOT I_LLUSTHATED 508 48 518 09
Terminal (2} Lead,.black,. ground .
16 28 29 32 38,40,42,46,47,50 51. (5" -.10.gauge. - #10 and .“4.. lnsulated
257520325?)‘; 251469 +501,504,506, 25 452 D1 grip barrel eyelet termlnals)
12,60.. 48 518 13
Terminal (2} ' Lead, black ground
(Use before serial no. 1709400015). (5" - 10 gauge - #10.and 1/4" insulated
T 503! I 2) 25 452 01 gtip-barrel eyelet terminals)
ermina {Use before serial no. 15140329)
67,88 . 25 452 06 515 48 518 13
Terminal (2) Lead, black, ground ' '
69 52 452 01 (5".- 10 gauge - #10 and 174" insulated
Lead, black . grip barrei eyelet terminats)
{§" - 14 gauge ~ uninsulated push on tab {Use before serlal no. 14158282)
terminais) 02 48 518 13
50 25 518 05 Lead, bfack, ground
Lead, black (12" - 18 gauge < 1/4" insulated
{5" - 14 gauge - uninsulated push on tab grip barret eyelet terminats)
terminals) 48,64,65 48 518 26
{Use before serial no. 2112800015) Lead, red
69 25 518 05 (3" - 12 gauge - uninsulated
Lead, blaeck push on {ab terminals)
{8 — 14 gauge - uninsulated push on tab, 67 52 518 10
#10 insulated grip barrel eyelet terminals) Decal, 12-volt warning (white)
82 25 518 Q6 62 277356

60




K582

Group 19

INSTRUMENT PANEL

index Description T Part Index Description ~ Part
Number Varlation Number ~~ Number ‘Number Variation Number Number
1 Panel, instrument 8 Bracket, ammeter
_ 22,23,25,30,510,511 : 277173 22,23,30,504,505,510,511 48 126 09
2 Gauge, oil pressure ] Washer, lock #10 (4)
22_,2_3,2_5.30.504,505.507. 22,23,30,504,505,510,511 X-19-1
510,511 _ 270231 S Washer, lock #10
3 Connector =~ 29 X-19-1
22,23,30,510,511 X~721-1 10 Washer #10 (4)
3 Connector {2} 22"*'5'10‘ K257
4 Bustc:in starter Xorel 10 Washer #10.(6)
22,29 510 270232 22,23,30,504,510,511 K~25-7
s 5 Switch, toggle 11 Switch, ignition
S 22,510 238011 (Includes 12-14)
SR 5  switeh, toggle 23,30,504,511 48 099 01
1‘ E 25,20 151510 12 Washer, lock §/8"
6  Ring, lock 23,30,504,511 48 468 02
22,510 151511 i3 MNut
7 Kit, ammeter 23,30,504,511 43 100 01
{Includes 8,8} 14 Key (set of two)
22,23,30,504,510,511 48 755 18 23,30,504,511 48 340 01

61




INSTRUMENT PANEL

{Cont'd) K582
Index - Description Part Index Description Part J—
Number . . Varlation Number Number Number Varlation Number Number  ~ . “) 5
15 Connector 32 Screw, F.H.M. 10-24 x 1/2" (2} '
23,30,511 48 155 01 (Use after serial no. 21128000085)
16 Washer, lock #6 (4) 508 X155
22,25,505,510 X-22-6 33 Washer, lock #10 (2}
17 Fuse holder assembly 18,512 X-18-1
(includes 41 304 01 fuse) 33 Washer, lock #10
22,502,506,510 48 323 01 29 X-19-1
17 Fuse holder assembily 33 Washer, loclk #10 (2)
(Includes 41 304 01 fuse) {Use after serial no. 2112800005)
23,30,503,511 . 48 323 02 508 X-19~1
18 Cable, choke 34 Clamp, cable (2)
22,23,25,29,30,510,511 277148 18,512 235778
19 Block, swivel 34 Clamp, cable
22,23,30,510,511 270410 29 235778
20  Pin, cotter - _ 34  Clamp, cable (2) '
. 22,23,30,510,511 X~36-1 (Use after serial no. 2112800005)
20 Pin, cotter . 508 . 238778
{Discontinued not avallable at Kehler Co.) as Screw, sems hex hd, 1/4-20 x 1/2"
22,23,30,510,511 X-36-4 {Use after serial no. 2112800005)
21 Spring, throttle lever 508 X=132-6
22,23,30,510,511 270409 35 Screw, sems hex hd. 1/4-20 x 1/2"
22  Shaft assembly, throttle 18,512 X-132-6
22,23,30,510,511 48 420 03 36  Washer, plain 1/4”
23 Elbow ) 18,512 . X-25.52
22,23,25,30,510,511 X-324-7 36 Washer, plain 1/4”
24  .Line, oil (Use: after serial no. 2112800005)
22,23,25,30,510,511 277354 508" X-25-52
25 Nut, hex 5/16-24 37 Bracket, coil
23,30,511 X-82-5 18,29,512 48 088 01
286 Plug, button - 37 Bracket, ¢oil
.23,30,511 . X-301-8 (Use after serial no. 2112800005}
27 Plug, shap 508 48 088 01
25 234419 38 Relay
28 Bracket, cable 509,510,511,512 245748
5,505,506 277128 33  Nipple
28 Bracket, cable 505 X-218-9
{Use before serlal no. 2112800015) 40 Elbow
508 277128 505 X-215-6
29 Screw, sems H.C. " NOT ILLUSTRATED o :
5/16-18 x 3/4” (2) ) Lead, black
5,18,28,505,506,512 X-154-8 (18" - 14 gauge - uninsulated push
28 Screw, sems H.C. on tab, #10insulated grip barrel eyelet
5/16-18 % 3/4" |2) terminals)
{Use before serial no. 2112800015) 23,30,511 25518 11
508 X-154-8 Lead, black
30 Clip, choke cable {2} (12" - 14 gauge - uninsulated push
5,505,506 235603 on tab, #8 insulated grip barrel eyelet
30 Clip, choke cable (2) terminals) '
{Use before serial no. 2112800015) 22,510 47 518 1
508 235803 Lead
31 Support assembly, air cleaner 23,511 47 518 40
{Includes 32-34) Lead
18,512 48 529 01 503 48 518 09
a1 Support assembly, air cleaner Lead, black
{Includes 32-34) (4" - 14 gauge ~ #8 insulated
(Use after serial no, 2112800005} grip barre| eyelet terminals)
508 43 529 01 22,25,510 48 518 14
32 Serew, F.H.M. 10-24 ¥ 1127 (2) Lead, light blue
18,512 X-15-5 (6" - 14 gauge - #10 and #6 insulated
32 Screw, F.H.M., 10-24 x 1/2» grip barrel eyelet terminals)
29 H-15-5 22,502,510 48 518 18

62



INSTRUMENT PANEL

K582 {Cont’d)
o Index Description Part Index Description Part
' Number Variation Number Number Number Variation Nurnber Number
NOT H.LUSTRATED {Cont’d) Plate, Instructions
Lead, black 25 151508-1
{18" - 14 gauge - #6 uninsulated harrel open Fuse
side, #10 Insulated grip barrel eyelet terminals) 22,23,30,502,503,506,510,511 41 304 01
22,510 48 518 18 Kit, Instrument panel
Lead, black ‘ (Includes 1-10,16-20,22-24)
(14" - 14 gauge ~ #8 insulated grip 29 510 48 755 28
f[a;sge spade’ terminals) 48 518 20 Kit, instrument panel
Lead. black {Includes 1-3,7-14,17,19,20,22-26)
’ 23 43 755 29

{14" - 14 gauge - #86 uninsulated barrel open
side, #8 insulated grip flange spade terminals)
25 48 518 21
Lead, black
(268" - 14 gauge - #8 insulated grip flange
spade, #10 insulated grip barrel eyelet terminais)
25 4B 518 22

83



K582

Group 21
OIL PAN

Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
1 Kit, oil pan 9 Screw, H.C. 3/8-16 x 3-1/4" {4)
(Includes 2[gty. 2],3-7) {Discontinued not available at Kohler Co.)
§,13,15,16,17,18,19,23,30 48 765 17 14 X-128-10
2 Plug, pipe {2) Q Screw, H.C, 3/8-16 x 2-7/8" {4)
5,13,15,16,17,18,19,23,30 X-75-42 19,31,32,34 X-159.5
2 Plug, pipe 10 Washer, lock 3/8” {4}
26,28 X~75-42 5,13,14,15,16,17,18,20,23,26,28,
3 Plug, pipe 3/4* 29,30 X-22-1
5,13,15,16,17,18,19,20,23,29,30 X-75-6 1 Washer 3/87 {4)
3 Plug, pipe 1/2" 19 270889
5,13,156,16,17,18,19,23,30 X-75-28 11 Washer 3/87 (3)
4 Screw, sems hex hd. 5/16"-18 x 1/27 31,32,34 270889
§,13,15,16,17,18,18,20,23,28, 11 Washer hi-temp cut out
29,30 X-154-6 31,32,34 47 468 07
5 Washer, plain 5/16” 12 Gasket, oil pan
5,13,15,16,17,18,19,20,23,28, 5,13,14,15,16,17,18,19,20,23,28,
29,30 H-25-44 29,30,31,32.34 277014
] Bracket, starter support 13 Pan, oii
5,13,15,16,17,18,19,20,23,28, 14 277462
29,30 48 126 08 14 Pan, oil
7 Screw, tapping 1/4-20 x 3/4” 20 48 199 24
5,13,15,16,17,18,19,20,23,28, 14 Pan, oil
29,30 HK-67-62 {Discontinued not available at Kohler Cg.)
8 Dowe! pin (2) 26 48 199 30
5,13,15,16,17,18,19,20,23,26,28, 14 Pan, oil
29,30,31,32,34 230125~ 28,29 48 189 31
9 Screw, H.C. 3/8-16 x 4™ (4) 14 Pan, eil
5,13,15,16,17,18,20,23,28,28, {Discontinued not available at Kohter Co.}
29,30 ¥~129-11 30,31,32 48 199 33

64




OlL. PAN

K582 {Cont’d)
Index Description Part Index Desecription Part
Number Variation Number Number Number Variation Number Number
14 Pan, oll 20 Gasket, adapter
34 48 199 35 31,32,34 48 041 08
15 Plug, flush (2) 21 Nipple, pipe
31,32 X-75-32 13 48 136 M
i6 Plug, 1/8" 21 Nipple, pipe
28 X-75-1 14 48 136 02
16 F‘Iug, 1/8” 1| Nippie, p;pe
29 X-75-23 19 48 382 01
17 Screw, sems hex hd. .
. 22 Cap, pipe
5/16-18 x 1-1/8" {2) 14 X-268-1
31,32.34 X~154-3
17 Screw, hex hd. 5/16-18 x 1-3/4” 23 Tee, pipe
31,32,34 X—-B-22 13 ) 48 451 01
18 Washer, lock 5/16” 23 Tee, pipe
31,32,34 ¥-21-1 19 A-108
19  Adapter, ofl fill 24  Elbow, street
31,32 48 029 09 13,23 48 283 01
19 Adapter, oil fili 25 Elbow
34 48 028 11 19 SA-472

g5



|
Group 22 IOId Style Plstonl | [New Style Mahle Plston e
d Rod and Rod STy
PISTON & ROD an ; o \
R |
| SN
!
]
3 |
| 2
|
. { P 7 e
@?‘mm;_vﬁJ i I
o | (" ‘3
“5%&,;)’; | &:—._/
! -—5
- | -
g | o
Gl RN I
% ""c;_ e | \a=.
S - | o
L N | l
_—l-§ i
I & i 7
4 | =
|
|
|
index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
OLD STYLE PISTON DESIGN: NEW STYLE MAHLE PISTON DESIGN:
1 Piston wiring set {std.) {2) 5 Piston w/ring set (std.}{2)
7.10 48 874 06 7.10 47 874 21
1 Piston wiring set (.003)(2) 5 Piston w/ring set {.003)(2)
7,10 48 874 07 7.10 47 874 22
1 Piston wiring set {.010}{2) 5 Piston w/ring set (.010}(2)
7,10 48 874 08 7,10 47 874 23
1 Piston w/ring set (.020)(2) : 5 Piston w/ring set (.020)(2)
7,10 48 874 08 7,10 47 874 24
1 Piston w/ring set {.030) (2} 5 Piston w/ring set {.030) (2)
7.10 _' 48 874 10 7,10 47 874 25
2 Retainer, piston pin (4) G Ring set (std.) (2}
7.10 47 018 01 7,10 47 108 D5
3 Ring set {std.){2) 6 Ring set (.010)(2)
7,10 48 108 05 7.10 47 108 06
3 Ring set {.010){2) | <] Ring set {.020)(2)
7,10 48 108 06 7.10 47 108 07
3 Ring set{.020}{2) & Ring set {.030) (2)
7,10 ’ 48 108 07 7,10 47 108 08
3 Ring set (.030)(2) 7 Connecting rod (std.){2)
7.10 48 108 08 7,10 48 067 16
4 Ceonnecting rod {std.)(2) 7 Connecting rod (.010)(2)
7,10 48 067 12 7,10 48 067 17
4 Connseting rod (,.010) (2) Note: Order parts according to design used on
7,10 48 067 13 engine.

66



K582

Group 25
OIL PUMP
@--—10
@—9 S 1
Wi._ 8
@—7
¥ 6
5
> 44
Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Pump assembly 8 Spring, relief valve
(Includes 2-4) 3,5,6,7 48 089 03
3,5,6,7 : 48 393 23 2] Ball, steel
2 Screw, sems 1/4-20 x 1" (4) 3.5,6.7 X-212-3
- 3,5,6,7 : H<132-4 10 Nut, relief valve
'3 Gasket, oll pump o ) 3.5.6,7 . X-101-5
‘B.587 48 055 02 11 Screw, adjusting
I " 3,5,6,7 277694
4 Plug, hex. ctsk. 1/8" N.P.T.F. "
3567 X-75.23 12 Palnut, 1/8"-27
p S 'i’ ) i 3,5,6.7 X-629-1
trainer, o 13 Tube, oil inlet
_ 3.,5,6,7 ] 277202 3,7 277201
6  Screw, H.C. 5/16-18 x1 _ 13, Tube, ol inlet
3,5,6,7 X-~154-2 5 277224
€ Serew, H.C. 5/16-18 x 3/4" 13 Tube, oil inlet
3,5,8,7 X-154-5 g 48 123 03
7 Washer, copper 14 Clip, cil tube
) 3,567 X~25-94 3,5,6,7 270085

&7



Group 26
GEAR COVER

(&\C?/!”-!

\

Y

Index Deseription Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Gasket, gear cover plate 9 Screw, gear cover
§,9,10,11,13,504 277022 1-11/32 x 1-7/8" {2)
2 Plate, gear cover 5,8,10,11,13,501 . 277086
5,8,10,11.501 277021 10 Screw, H.C. 5/16-18 % 3/4” {4) '
2 Plate, gear cover 5,9,10,11,501 KB
13 48 146 08 10  Screw, H.C. 5/16-18 x 3/4" (6)
3 Gasket, gear cover 13 X-6-11
§,9,10,11,13,501 277020 11 Screw, hex socket hd. cap
4 Cover, gear : 5/16-18 x 3/4” :
4 Cover, gear 11 Screw, hex socke! hd, cap b
11 48 096 11 5/16-18 x 1-1/4"
4 Cover, gear 1 X-B5-15
13 48 096 13
. 11 Screw, hex socket hd. cap
5 Qil seal, front 5/16-18 x 3/4"
5,9,10,11,13,501 52 032 08 501
° Wz:-#gl':?;.,:;‘:si;fﬁB o X-21-1 Before serial ne. 2026200015 use: X~55-8
6 Washer, lock 5/16” (16) After serial no. 2026200005 use: X~-55-15
13 X-21-1 12 Pin (2)
7 Washer, plain 5/16"” 5 X-280-13
11,13 ¥-25-20 13 Plug, pipe
7 Washer, plain §/16" 5,9,10,11,12,501 K-75-2
{Use after serial no. 2026200005} 13 Plug, pipe
501 K-~25-20 13 X-75-38
8 Secrew, H.C. 5/16-18 x 1-3/4” (7)
5,9,10,11,12,18,501 A-6-22

68



K582

D —13 Group 29
; TR T
L —14 ° OiL. FILTER
11
5 $ @-—-10
{2 —|® [}?
O D
— l
H18 9
Ss / —15
%
: Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
t
1 Kit, remote oll filter 9 Adapter, filter assembly
{includes 2-8} {Includes 10,11}
8 48 702 M {Use before serial no. 1414384)
1 Kit, remote oil filter 503 48 180 03
{includes 2-8) 10 Nipple e
{Use after serial no. 1414384) 3,8,9,10,11,501,502 ' 277234
503 48 702 M 10 Nippie
2 Filter, oit (Use before serial no.1414385)
3,6,8,9,10,11,13,501,502,603 277233 503 977234
IS B R 2 Fiiter, oil
LN 12 52 050 02 11 Adapter, oll filter
T 3,8.9,10,11,501,502 48 029 02
8 Adapter, ol filter 11 Adapter, oll filter
6,502 25 029 01 pLer,

3 Adapter, ofi filter (Use before serial no. 1414385}

(Use after serial no. 1414384) 503 ' 48 029 02
. 503 ' 25 029 01 12 Gasket o
4 Nippie 1/8" (2) _ 3.&..‘11 ,12,501,502 _ _ 4_3 041 03
& X-217-8 12 Gasket .
g 4 Nipple 1/8" [2) ) {Use before serial no. 1414385)
{Use after serial no. 1414384) . 503 o 48 041 03
| 508: ... . X-217-6 12 Gasket(2) .
i s Coupling, reducer (2) _ 9,10,13 ’ 48 041 03
5] X~-250-8 13 Screw, socket head 5/16-18 x 2-1/4" (2)
5  Coupling, reducer (2) 3,8,9,16,11,12,13,501,502 X~55-9
{Use after serial no. 1414384} 13 Screw, socket head 5/16-18 x 2-1/4" (2)
. 503 X-250-8 (Use before serial no. 1414385)
] 3 Line, ofl {24")(2) 503 K-55-9
6 48 253 06 14 Washer, plain 5/16” (2)
§  Line, oif (24")(2) ,8,9,10,11,12,18,501,502 X-25-44
: (Use after serial no. 1414384) 14 Washer, plain 5/16" (2)
S ; Gg’imet 2 48 353 06 (Use before serial no. 1414385)
i 6 X 2847 503 X-25-44

7 Grommet (2} 15  Trough, spill

(Use after serial no. 1414384) 9.10 48 459 01
503 X-284-7 18 Trough, spill
B RN 8  Baffle, cylinder head 13 48 459 03
; { o 5 48 124 05 16 Screw, sems 10-24 x 3/8”
: ' 8 Baffle, cylinder head 13 X-131-1
(Use after serial no. 1414384) NOT ILLUSTRATED
503 48 124 Q5 Decal, oil filter
9 Adapter, filter assembly 11,501 277586
{Includes 10,11} Decal, identification
3,8,9,10,11,12,13,501,502 48 180 03 6,503 41 037 03

59



K582

Group 31
HIGH TEMPERATURE CUTOUT

o —2
index Description - Part index Description Part
Number Variation Numnber Number Numiber Variation Number Number
1 Kit, hi-temp cutout ‘ 2 Washer, hi-temp cutout
{Includes 2) 1 47 468 07
1 47 703 01 2 Washer, hi-temp cutout
1 Kit, hi-temp cutout (Use before serial no. 9687913)
{Includes 2) - . . 501 - . : 47 468 07
{Use before serial no. 3687913)
501 47 703 01
.-Group 32 - -
OIL PRESSURE CUTOUT @
—1 ™5
P 3
St
D2
Index Desecription ’ Part Index Description Part
Number Varlation Number Number ‘Number Variation Number Number
1 Switch, ol pressure 3 Nippie
1,3,7,10,13,502 271662 1,502 47 136 02
1 Switch, oil pressure 3 Nipple
(Use before serial no. 9200346} (Use before serial no. 1730800015)
501 . 271662 50 47 136 02
1 Switch, oil pressure 4 Elbow, street
3 X-274-8
5,11 . 48 098 07
2 Tee, pipe - 4 Elbow, street
7,13 48 283 03
1,502 H-203-10 5 Coupling 1/8”
2 Tee, pipe N 13 X-216-25
{Use before serial no. 1730800015) NOT ILLUSTRATED
501 X-203-10 Lead Kit, {16 ga.}
3 Nipple 1” x 1/8” 7 238058

13 25 136 08

70



7

K582 GASKET SET
Index Description Part Index Description Part
Number Varlation Number Number MNumber Variation Number Number
GASKET SET (w/out Seals) 48 004 02 GASKET SET (w/Seals) 48 755 33
Set Includes: Set Includes:
Gaslcet, breaker cover 52 041 11 Seal, front ofl 52 032 08
Gasket, valve cover (2} 270034 Gasket, breaker cover 52 041 11
Gasket, carburetor 271030 Gasket, valve cover (2) 277034
Gasket, oll pan 277014 Gasket, carburetor 271030
Gasket, gear cover 277020 Gasket, oil pan 277014
Gasket, gear cover plate 277022 Gasket, gear cover 277020
Gasket, breather 277073 Gasket, gear cover plate 277022
Gasket, governor housing 277078 Seal, rear oif 277085
Gasket, closure plate 277087 Gasket, breather 277073
Gasket, air cleaner 277093 Gasket, govaernor housing 277078
Gasket, governor 277099 Gasket, closure plate 277087
Gasket, closure plate .005 (3} 277103 Gasket, manifold (2) 277091
Gasket, closure plate .010 [3) 277118 Gasket, air cleaner 277093
Gasket, insuiator 277649 Gasket, governor 277089
Gasket, manifold {2) 277091 Gasket, closure plate .005 (3) 277103
Gasket, manifold 48 041 11 Gasket, closure plate .010 (3) 277115
Gasket, fuel pump 25 041 05 Gasket, manifold {2} 48 052 02
Gasket, oil filter (2) 48 041 03 Gasket, insulator 277649
Gasket, cviinder head {2) 48 041 13 CGiasket, manifold 48 041 11
Gasket, manifold (4) 4B 041 12 Gasket, manifold 48 041 12
Gasket, air cieaner 25 041 06 Gasket, fuel pump 25 041 05
Gasket, fuel pump 25 041 09 Gasket, oll filter (2) 48 041 03
Gasket, manlfold (2) 48 052 02 Gasket, cvlinder head (2) 48 041 13
Gasket, air cleaner 25 041 05
Gasket, fuel pump 25 041 09

71



FOR SALES AND SERVICE INFORMATION g
IN U.S. AND CANADA, CALL *-
1-B00-544-2444 o3

FORM NO.: TP-2420 _
ISSUED; _ 1/82 ;
REVISED:

MAILED: 8/92
LITHO IN U.S.A.

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044



